AGI= WHEATHEART
SA AUGER

PARTS MANUAL



TABLE OF CONTENTS

DESCRIPTION
SA1061 TUBE COMPONENTS
SA1071 TUBE COMPONENTS
SA1081 TUBE COMPONENTS
SA1371 TUBE COMPONENTS
SA1381 TUBE COMPONENTS
SA1091 TUBE COMPONENTS
SA1391 TUBE COMPONENTS (BEFORE 2011)
SA1391 TUBE COMPONENTS (2011+)
SA130 111 TUBE COMPONENTS
SA1061 FRAME COMPONENTS
SA1071 FRAME COMPONENTS
SA1081 FRAME COMPONENTS
SA1091 FRAME COMPONENTS
SA1371 FRAME COMPONENTS
SA1381 FRAME COMPONENTS
SA1391 FRAME COMPONENTS
SA13 FRAME COMPONENTS (FRAME STABILIZER)
SA13 FRAME COMPONENTS (FRAME STABILIZER)
SA13 FRAME COMPONENTS (FRAME STABILIZER)
SA130 111 FRAME COMPONENTS
SA130 111 HYDRAULIC LIFT CYLINDER
SA10 BOOT COMPONENTS
SA13 BOOT COMPONENTS
SA10 HOPPER TUBE COMPONENTS
SA13 HOPPER TUBE COMPONENTS
SA10 HOPPER COMPONENTS
SA13 HOPPER COMPONENTS
SA10 REVERSER KIT
SA13 REVERSER KIT
PTO SHAFT (WEASLER)
SA10-14R CONSTANT VELOCITY PTO SHAFT (WEASLER)
SA1371-35R CONSTANT VELOCITY PTO SHAFT (WEASLER)
SA1381-91-111(55R) CONSTANT VELOCITY PTO SHAFT (WEASLER)
UPPER GEARBOX(27560) SA13 PLUS (SN: 201361)
LOWER GEARBOX(27561) SA13 PLUS (SN: 201361)
SA UPPER GEARBOX 10"

PAGE

10
12
14
16
18
20
22
24
26
28
30
34
38
42
43
44
45
50
52
54
56
58
60
62
64
66
68
69
70
71
72
73
75



TABLE OF CONTENTS

DESCRIPTION PAGE
SA UPPER GEARBOX 13" 76
SA LOWER GEARBOX 10" 77
SA LOWER GEARBOX 13" 79
WINCH, FULTON MODEL K1051 (AFTER JUNE 2006) 81
WINCH, SA10 (FULTON MODEL T1602, BEFORE JUNE 2006) 82
WINCH, SA13 (FULTON MODEL K1550) 83
WINCH KIT, HYDRAULIC, SA10 84
WINCH KIT, HYDRAULIC, SA13 85
POWER SWING & WINCH KIT, HYDRAULIC, SA10 86
POWER SWING & WINCH KIT, HYDRAULIC, SA13 88
SPEED REDUCER 90
RIGHT ANGLE DRIVE, SA10 92
RIGHT ANGLE DRIVE, SA13 94
SA POWERSWING, SA10 96
SA POWERSWING, SA13 98
A269WH ELECTRIC POWER SWING-10” 100

A270WH HYDRAULIC POWER SWING-10" 102



) 23

14(71' ONLY)
24 22

SIN3INOdINOD 39N1 T90TVS



SA1061 TUBE COMPONENTS

ITEM |PART NO. DESCRIPTION CROSS REF.
1 4504044 UPPER TUBE WELDMENT, 61' & 71', (25')
1A 4504067 UPPER TUBE, 61' & 71' BUNDLE, (25')
2 4504043 MIDDLE TUBE WELDMENT, 61' & 71", (25')
2A 14504066 MIDDLE TUBE, 61' & 71' BUNDLE, (25')
3 10-22014 LOWER TUBE WELDMENT, 61', (10')
3A 10-22015 LOWER TUBE, 61' BUNDLE, (10')
4 10-18889 UPPER FLIGHTING, 61' & 71", (25')
5 10-19757 MIDDLE FLIGHTING, 61' & 71", (25')
6 10-18911 LOWER FLIGHTING, 61', (10') W/BOOT FLIGHT
6A 10-11803 LOWER FLIGHT STUB SHAFT FOR 10” AUGER
7 10-18921 INTAKE FLIGHTING
8 10-29307 SPOUT LESS HALFBAND 4504116
9 10-19801 HALFBAND 4504117
10 4504083 CABLE SUPPORT TRUSS, 30 IN (S/N 206355 +)

10A 4504083 CABLE SUPPORT TRUSS, 30 IN (S/N - 206354)
11 4504072 TRUSS CABLE,5/16X90 FT (S/N 206355 +)

11A |10-17380 TRUSS CABLE, 5/16 X 87.5 FT (S/N - 206354) 4504063
13 10-18989WH TRUSS CABLE ATTACH BRACKET 4504074
14 10-19147 1/4" CABLE CLAMP 4500081
15 10-19331 EYEBOLT W/NUT 4503071
16 10-19567 11/4" FLANGE BEARING, 4 BOLT 4500067
17 10-18852 11/4" BEARING, LESS FLANGE 9900856
18 10-18698 BOLT, 7/16" X 1-1/4" GR8 9900219
19 10-19981 BOLT, 7/16" X 1 3/4" GR5 9900168
20 10-19547 BOLT, 7/16" X 3 1/2" GR5 9900877
21 10-19589 BOLT, 1/2" X 11/2" GR5 9900536
22 10-19798 BOLT, 1/2" X 2 3/4" GR8 9900169
23 10-19598 NUT NYLOCK, 7/16” 9900643
24 10-19599 NUT NYLOCK, 1/2” 9900538
25 10-18698 BOLT, 7/16" X 1 1/4" GR8 9900219
26 10-28485 WASHER, 7/16" SAE PLD 9900787




) 23

14(71' ONLY)
24 22

SIN3INOdINOD 39N1L TLOTVS



SA1071 TUBE COMPONENTS

ITEM |PART NO. DESCRIPTION CROSS REF.
1 4504044 UPPER TUBE WELDMENT, 61' & 71', (25')
1A 4504067 UPPER TUBE, 61' & 71' BUNDLE, (25')
2 4504043 MIDDLE TUBE WELDMENT, 61' & 71", (25')
2A 4504066 MIDDLE TUBE, 61' & 71' BUNDLE, (25')
3 10-22016 LOWER TUBE WELDMENT, 71' & 81', (20')
3A 10-22017 LOWER TUBE, 71 & 81 BUNDLE, (20')
4 10-18889 UPPER FLIGHTING, 61' & 71", (25')
5 10-19757 MIDDLE FLIGHTING, 61' & 71", (25')
6 10-18913 LOWER FLIGHTING, 71' & 81', (20') W/BOOT FLIGHT
6A 10-11803 LOWER FLIGHT STUB SHAFT FOR 10” AUGER
7 10-18921 INTAKE FLIGHTING
8 10-29307 SPOUT LESS HALFBAND 4504116
9 10-19801 HALFBAND 4504117
10 4504083 CABLE SUPPORT TRUSS, 30 IN (S/N 206355 +)

10A 4504083 CABLE SUPPORT TRUSS, 30 IN (S/N - 206354)
11 4504071 TRUSS CABLE, 5/16 X 106 FT
12 10-18825 TRUSS CABLE, 5/16 X 57.5 FT 4504070
13 10-18989WH TRUSS CABLE ATTACH BRACKET 4504074
14 10-19147 1/4" CABLE CLAMP 4500081
15 10-19331 EYEBOLT W/NUT 4503071
16 10-19567 11/4" FLANGE BEARING, 4 BOLT 4500067
17 10-18852 11/4" BEARING, LESS FLANGE 9900856
18 10-18698 BOLT, 7/16" X 1-1/4" GR8 9900219
19 10-19981 BOLT, 7/16" X 1 3/4" GR5 9900168
20 10-19547 BOLT, 7/16" X 3 1/2" GR5 9900877
21 10-19589 BOLT, 1/2" X 11/2" GR5 9900536
22 10-19798 BOLT, 1/2" X 2 3/4" GR8 9900169
23 10-19598 NUT NYLOCK, 7/16” 9900643
24 10-19599 NUT NYLOCK, 1/2” 9900538
25 10-18698 BOLT, 7/16" X 1 1/4" GR8 9900219
26 10-28485 WASHER, 7/16" SAE PLD 9900787




SA1081 TUBE COMPONENTS




SA1081 TUBE COMPONENTS

ITEM |PART NO. DESCRIPTION CROSS REF.
1 4504167 UPPER TUBE WELDMENT, 81 & 91, (20')
1A 4504170 UPPER TUBE, 81 & 91 BUNDLE, (20')

2 4504166 UPPER-MIDDLE TUBE WELDMENT, 81 & 91, (20')
2A 4504169 UPPER-MIDDLE TUBE, 81 & 91 BUNDLE, (20')
3 4504165 LOWER-MIDDLE TUBE WELDMENT, 81, (20)
3A 4504168 LOWER-MIDDLE TUBE, 81 BUNDLE, (20')
4 10-22016 LOWER TUBE WELDMENT, 71 & 81, (20')

4A 10-22017 LOWER TUBE, 71 & 81 BUNDLE, (20')
5 10-17587 UPPER FLIGHTING, 81 & 91, (20')
6 10-17588 MIDDLE FLIGHTING, 81 & 91, (20')
7 10-18913 LOWER FLIGHTING, 71 & 81, (20') W/BOOT FLIGHT
8 10-18921 INTAKE FLIGHTING

9 10-29307 SPOUT LESS HALFBAND

10 10-19801 HALFBAND

11 4504083 CABLE SUPPORT TRUSS, 30 IN

12 4504174 CABLE SUPPORT TRUSS, 42 IN

13 4504082 TRUSS CABLE, 5/16 X 128 FT

14 4504081 TRUSS CABLE, 5/16 X 73 FT

15 10-18989WH TRUSS CABLE ATTACH BRACKET
16 10-19147 1/4" CABLE CLAMP

17 10-19331 EYEBOLT W/NUT

18 10-19567 11/4" FLANGE BEARING, 4 BOLT
19 10-18852 11/4" BEARING, LESS FLANGE

20 10-18698 BOLT, 7/16" X 1-1/4" GR8

22 10-19547 BOLT, 7/16" X 3 1/2" GR5

23 10-19589 BOLT, 1/2" X 11/2" GR5

24 10-19798 BOLT, 1/2" X 2 3/4" GR8

25 10-19598 NUT NYLOCK, 7/16”

26 10-19599 NUT NYLOCK, 1/2”

29 10-28485 WASHER, 7/16” SAE PLD

30 10-18990 3/8”, CABLE CLAMP




SA1371 TUBE COMPONENTS

10



SA1371 TUBE COMPONENTS

ITEM |PART NO. DESCRIPTION CROSS REF.
1 4505013 UPPER TUBE WELDMENT, SA1371/81/91, (20')
1A 4505003 BUNDLE, SA1371/81/91 UPPER TUBE W/FLIGHTING, (20')
2 4505012 UPPER-MIDDLE TUBE WELDMENT, SA1371 (10')
2A 4505002 BUNDLE, SA1371 UPPER MIDDLE TUBE W/FLTG, (10')
3 4505011 LOWER -MIDDLE TUBE WELDMENT, SA1371/81, (20')
3A 4505001 BUNDLE, SA1371/81 LOWER MIDDLE TUBE W/FLTG, (20')
4 4505010 LOWER TUBE WELDMENT, SA1371/81 (20')
4A 4505000 BUNDLE, SA1371/81 LOWER TUBE W/FLIGHTING, (20')
5 10-18983 UPPER FLIGHTING, (20') (S/N UP TO 201360)
6 10-18984 MIDDLE FLIGHTING, (20')
6A 10-17492 UPPER MIDDLE FLIGHTING, (10')
7 10-18985 LOWER FLIGHTING, (20')
9 10-29308 SPOUT LESS HALFBAND 4505040
10 10-18987 HALFBAND 4505041
11 10-18988WH CABLE SUPPORT TRUSS, 17 IN 4505037
12 20010500 CABLE SUPPORT TRUSS, 35-3/8”
13 4505053 TRUSS CABLE, 3/8 X 96 FT
14 4505052 TRUSS CABLE, 3/8 X 60 FT
16 10-19333 5/16" CABLE CLAMP
17 10-19331 EYEBOLT W/NUT 4503071
18 10-18518 13/4" FLANGE BEARING, 4 BOLT
19 10-17527 13/4" BEARING, LESS FLANGE
20 10-18698 BOLT, 7/16" X 1 1/4" GR8 9900219
23 10-18544 BOLT, 5/8" X 1 3/4" GR5
24 10-18545 BOLT, 5/8" X 4-1/2" GR8
25 10-19598 NUT NYLOCK, 7/16” 9900643
26 10-19599 NUT NYLOCK, 1/2” 9900538
29 10-28485 WASHER, 7/16" SAE PLD 9900787
30 10-18990 3/8" CABLE CLAMP
31 10-27575 BUSHING, THRUST ADJUSTER
32 10-27576WH THRUST ADJUSTER COVER 4505104
33 10-27587 LOCKNUT, 1-1/2”
34 10-27588 5/8" SERRATED FLANGE NUT
35 10-27589 BOLT, 5/8" X 2-1/2", GR. 5 9900819
36 10-19600 NUT NYLOCK, 5/8” 9900831

11




SA1381 TUBE COMPONENTS

12



SA1381 TUBE COMPONENTS

ITEM |PART NO. DESCRIPTION CROSS REF.
1 4505013 UPPER TUBE WELDMENT, SA1371/81/91, (20')
1A 4505003 BUNDLE, SA1371/81/91 UPPER TUBE W/FLIGHTING, (20')
2 4505018 UPPER-MIDDLE TUBE WELDMENT, SA1381, (20')
2A 4505008 BUNDLE, SA1381 UPPER MIDDLE TUBE W/FLIGHTING, (20')
3 4505011 LOWER -MIDDLE TUBE WELDMENT, SA1371/81, (20')
3A 4505001 BUNDLE, SA1371/81 LOWER MIDDLE TUBE W/FLTG, (20')
4 10-22016 LOWER TUBE WELDMENT, SA1371/81 (20')
4A 10-22017 BUNDLE, SA1371/81 LOWER TUBE W/FLIGHTING, (20')
5 10-18983 UPPER FLIGHTING, (20') (S/N UP TO 201360)
5A 10-27591 UPPER FLIGHTING, (20'), (S/N 201361 +)
6 10-18984 MIDDLE FLIGHTING, (20')
6A 10-17492 UPPER MIDDLE FLIGHTING, (10')
7 10-18985 LOWER FLIGHTING, (20')
9 10-29308 SPOUT LESS HALFBAND 4505040
10 10-18987 HALFBAND 4505041
11 10-18988WH CABLE SUPPORT TRUSS, 17 IN 4505037
12 20010500 CABLE SUPPORT TRUSS, 35-3/8”
13 4505039 TRUSS CABLE, 3/8 X 117 FT
14 4505038 TRUSS CABLE, 3/8 X 77 FT
16 10-19333 5/16" CABLE CLAMP
17 10-19331 EYEBOLT W/NUT 4503071
18 10-18518 13/4" FLANGE BEARING, 4 BOLT
19 10-17527 13/4" BEARING, LESS FLANGE
20 10-18698 BOLT, 7/16" X 1 1/4" GR8 9900219
23 10-18544 BOLT, 5/8" X 1 3/4" GR5
24 10-18545 BOLT, 5/8" X 4-1/2" GR8
25 10-19598 NUT NYLOCK, 7/16” 9900643
26 10-19599 NUT NYLOCK, 1/2” 9900538
29 10-28485 WASHER, 7/16" SAE PLD 9900787
30 10-18990 3/8" CABLE CLAMP
31 10-27575 BUSHING, THRUST ADJUSTER
32 10-27576WH THRUST ADJUSTER COVER 4505104
33 10-27587 LOCKNUT, 1-1/2”
34 10-27588 5/8" SERRATED FLANGE NUT
35 10-27589 BOLT, 5/8" X 2-1/2", GR. 5 9900819
36 10-19600 NUT NYLOCK, 5/8” 9900831

13




14

SININOdINOD 39N1 T60TVS



SA1091 TUBE COMPONENTS

ITEM |PART NO. DESCRIPTION CROSS REF.
1 4504167 UPPER TUBE WELDMENT, 81 & 91
1A 4504170 UPPER TUBE, 81 & 91 BUNDLE
2 4504166 UPPER-MIDDLE TUBE WELDMENT, 81 & 91
2A 4504169 UPPER-MIDDLE TUBE, 81 & 91 BUNDLE
3 4504181 MIDDLE TUBE WELDMENT, 91
3A 4504186 MIDDLE TUBE, 91 BUNDLE
4 4504180 LOWER-MIDDLE TUBE WELDMENT, 91
4A 4504185 LOWER-MIDDLE TUBE WELDMENT, 91 BUNDLE
5 10-22018 LOWER TUBE WELDMENT, 91
5A 10-22019 LOWER TUBE WELDMENT, 91 BUNDLE
6 10-17587 UPPER FLIGHTING, 91
7 10-17588 MIDDLE FLIGHTING, 91
8 10-17575 LOWER FLIGHTING, 91 W/BOOT FLIGHT
8A 10-11803 LOWER FLIGHT STUB SHAFT FOR 10” SA AUGER
9 10-18921 INTAKE FLIGHTING
10 10-29307 SPOUT LESS HALFBAND 4504116
11 10-19801 HALFBAND 4504117
12 10-17576 TRUSS CABLE, 3/8 X 80 FT
14 10-19333 5/16" CABLE CLAMP
15 10-18990 3/8" CABLE CLAMP
16 10-17464 TURN BUCKLE, 1/2” 4504199
17 10-19331 EYEBOLT W/NUT 4503071
18 10-19567 11/4" FLANGE BEARING, 4 BOLT 4500067
19 10-18852 11/4" BEARING, LESS FLANGE 9900856
20 10-17460WH TALL TRUSS MOUNT BRACKET, 91' TRUSS 4504197
21 10-17459WH SHORT TRUSS MOUNT BRACKET, 91' TRUSS 4504198
22 4504196 END BRACE, 91' TRUSS 4504196
23 10-17572WH TOP BRACE, SA1091 TRUSS 4504190
24 10-17574WH CROSS BRACE, 91' TRUSS 4504195
25 4504206 ADJ MEDIUM TOP BRACE, 91' TRUSS - RH

25A 14504207 ADJ MEDIUM TOP BRACE, 91' TRUSS - LH
26 4504204 ADJ. LONG TOP BRACE, 91' TRUSS - RH

26A 4504205 ADJ. LONG TOP BRACE, 91' TRUSS - LH
27 4504202 ADJ. SHORT TOP BRACE, 91' TRUSS - RH

27A 14504203 ADJ. SHORT TOP BRACE, 91' TRUSS - LH
28 4504194 SHORT ANGLE BRACE, 91' TRUSS
29 10-17405 CROSS BRACE CLAMP, SINGLE
30 4504201 TURNBUCKLE 3/4”
31 10-18698 BOLT, 7/16" X 1-1/4" GR8 9900219
32 10-18698 BOLT, 7/16" X 1 1/4" GR8 9900219
33 10-19981 BOLT, 7/16" X 1 3/4" GR5 9900168
34 10-19547 BOLT, 7/16" X 3 1/2" GR5 9900877
35 10-19589 BOLT, 1/2" X 11/2" GR5 9900536
36 10-17403 BOLT, 1/2" X2 1/2" GR5 9900599
37 10-19798 BOLT, 1/2" X 2 3/4" GR8 9900169
38 10-19598 NUT NYLOCK, 7/16” 9900643
39 10-19599 NUT NYLOCK, 1/2” 9900538
40 10-19997 NUT, 3/4" GR5 9900843

15




9T

22

29\&28

32—

.-\'5
% 27
¢

4\ 16

31

SA13 SN 201361+

(TT0Z 3¥0439) SLNINOJINOD 39NL T6ETVS



SA1391 TUBE COMPONENTS (BEFORE 2011)

ITEM |PART NO. DESCRIPTION CROSS REF.
1 4505013 UPPER TUBE WELDMENT, SA1371/81/91, (20')
1A 4505003 BUNDLE, SA1371/81/91 UPPER TUBE W/FLIGHTING, (20')
2 4505012 UPPER-MIDDLE TUBE WELDMENT, SA1371/91, (10')
2A 4505002 BUNDLE, SA1371/91 UPPER MIDDLE TUBE W/FLIGHTING, (10)
3 4505017 MIDDLE TUBE WELDMENT, SA1391, (20')
3A 4505007 BUNDLE, SA1391 MIDDLE TUBE W/FLIGHTING, (20')
4 4505016 LOWER -MIDDLE TUBE WELDMENT, SA1391, (20')
4A 4505006 BUNDLE, SA1391 LOWER MIDDLE TUBE W/FLIGHTING, (20')
5 4505010 LOWER TUBE WELDMENT, SA1371/81/91, (20")
5A 4505000 BUNDLE, SA1371/81/91 LOWER TUBE W/FLIGHTING, (20")
6 10-18983 UPPER FLIGHTING, (20') (S/N UP TO 201360)
6A 10-27591 UPPER FLIGHTING, (20'), (S/N 201361 - )
7 10-17492 UPPER MIDDLE FLIGHTING, (10')
7A 10-18984 MIDDLE FLIGHTING, (20')
8 10-18985 LOWER FLIGHTING, (20')
9 10-11931 LOWER FLIGHT STUB SHAFT 13” AUGER
10 10-29308 SPOUT LESS HALFBAND 4505040
11 10-18987 HALFBAND 4505041
12 4505054 TRUSS CABLE, 3/8 X 92 FT
13 4505062 TRUSS CABLE, 3/8 X 136 FT
14 10-18990 3/8" CABLE CLAMP
15 10-19331 EYEBOLT W/NUT 4503071
16 10-18518 1-3/4" FLANGE BEARING, 4 BOLT
17 10-17527 1-3/4" BEARING, LESS FLANGE
18 20010500 CABLE SUPPORT TRUSS 35-3/8”
19 10-27534WH CABLE SUPPORT TRUSS 29-1/2” 4505063
20 10-18698 BOLT, 7/16" X 1-1/4" GR8 9900219
21 10-19981 BOLT, 7/16" X 1 3/4" GR5 9900168
22 10-18544 BOLT, 5/8" X 1 3/4" GR5
23 10-18545 BOLT, 5/8" X 4 1/2" GR8
24 10-19598 NUT NYLOCK, 7/16” 9900643
25 10-19599 NUT NYLOCK, 1/2” 9900538
26 10-19333 5/16" CABLE CLAMP
27 10-27575 BUSHING, THRUST ADJUSTER
28 10-27576 THRUST ADJUSTER COVER 4505104
29 10-27587 NUT HEX, 1-1/2", UNF, BLACK
30 10-27588 5/8" SERRATED FLANGE NUT
31 10-27589 BOLT, 5/8" X 2-1/2", GR. 5 9900819
32 10-19600 NUT NYLOCK, 5/8” 9900831

17




8T

~ 41

(+1102) SLNINOJINOD 39NL T6ETVS



SA1391 TUBE COMPONENTS (2011+)

ITEM PART NO. DESCRIPTION

1 4505229 SA1391 UPP TUBE ONLY (2011)

1A 4505230 SA1391 UPPER TUBE BDL (2011)

2 4505227 SA1391 UPP MDL TUBE ONLY (2011)
2A 4505228 SA1391 UPR MDL TUBE BDL (2011)
3 4505225 SA1391 MDL TUBE ONLY (2011)

3A 4505226 SA1391 MDL TUBE BDL (2011)

4 4505223 SA1391 LWR MDL TUBE ONLY (2011)
4A 4505224 SA1391 LWR MDL TUBE BDL (2011)
5 4505221 SA1391 LWR TUBE ONLY (2011)

5A 4505222 SA1391 LWR TUBE BDL (2011)

6 10-27591 UPPER FLIGHTING

6A 10-18983 UPPER FLIGHTING

7 10-18984 MIDDLE FLIGHTING

7A 10-17492 UPPER MIDDLE FLIGHTING

8 10-18985 LOWER FLIGHTING

9 10-29308 13" ROLLED SPOUT

10 10-18987 HALFBAND

11 10-17460WH | SA91 HIGH TRUSS BRACKET

12 10-17459WH | SA91 LOW TRUSS BRACKET

13 10-17572WH | SA91 TRUSS TUBE

14 4504196 SA91 END BRACE

15 10-17574WH | X-BRACE

16 10-18518 1-3/4" FLANGE BEARING,4 BOLT
16A 10-17527 1-3/4" BEARING, LESS FLANGE
17 10-17464 MK91 TURN BUCKLE

18 10-17576 TRUSS CABLE

20 10-18545 BOLT 5/8" X 4-1/2"

21 10-19798 BOLT, 1/2" - 13 X 2-3/4", GRADE 8
24 10-19589 BOLT, 1/2" X 1-1/2" ,GRADE 5
26 10-18698 BOLT, 7/16" - 14 X 1-1/4", GRADE 5
28 10-19542 BOLT, 7/16" - 14 X 1", GRADE 5
30 10-19600 LOCKNUT, 5/8"

31 10-19599 LOCKNUT, 1/2"

32 10-19598 LOCKNUT, 7/16"

33 10-19997 HEXNUT, 3/4"

34 10-19333 5/16 CABLE CLAMP

35 10-18990 3/8" CABLE CLAMP

36 10-17655 CROSS BRACE CLAMP

37 10-19931 1/2" EYELET

38 10-27575 THRUST ADJUST BUSHING

39 10-27576 THRUST ADJUST COVER

40 10-27587 1-1/2" HEX NUT

41 10-19600 5/8" LOCKNUT

42 10-27589 5/8" X 2-1/2" BOLT

43 10-18544 5/8" X 1-3/4" BOLT

19



(174

21

11
26

34

12

32

31

13

36

34

13

31

21

36

21

15

30
31

30
31

13
31
31
15 15
11
28
2
13
2A
31
11
3
3A
20
21
20
21
32
27
29 31
23

21
12
26
32
5 21
11
15
6

14

31

12
26

1A
32 24

18
13

31

31

33

33

21

31

43
42

33

33

34

11

2A

4A

10

32

34

13

34

16
16A

26

41
39
40
38

32

18

14

28

15

SININOdINOD F39NL TTT OETVS



SA130 111 TUBE COMPONENTS

ITEM PART NO. DESCRIPTION
1 10-17565WH | Upper tube section
1A 10-17506WH | Upper tube bundle, as shipped
2 10-17567WH | Upper middle tube section
2A 10-17508WH | Upper middle tube bundle, as shipped
3 10-17654WH | Lower middle tube section
3A 10-17673WH | Lower middle tube bundle, as shipped
4 10-17571WH | Lower tube section
4A 10-17512WH | Lower tube bundle, as shipped
5 10-27591 Upper flight section
6 10-18984 Middle flight section
7 10-17030 Lower flight
9 10-29308 Spout, less halfband
10 10-18987 Tube halfband
11 10-17460WH | Truss support bracket, high
12 10-17459WH | Truss support bracket, low
13 10-17658WH | Truss tube
14 10-17660WH | Truss adjust tube
15 10-17659WH | Truss crossbrace
17 10-17464 Turn buckle (2 required per set)
20 10-18545 Bolt, 5/8" - 11 x 4-1/2", grade 8
21 10-19798 Bolt, 1/2" - 13 x 2-3/4", grade 8
23 10-27589 Bolt, 5/8" X 2-1/2", grade 5
24 10-19589 Bolt, 1/2" x 1-1/2", grade 5
26 10-18698 Bolt, 7/16" - 14 x 1-1/4", grade 5
27 10-18698 Bolt, 7/16" - 14 x 1-1/4", grade 5
28 10-19542 Bolt, 7/16" - 14 x 1", grade 5
30 10-19600 Locknut, 5/8" - 11
31 10-19599 Locknut, 1/2" - 13
32 10-19598 Locknut, 7/16" - 14
33 10-19997 Hexnut, 3/4" - 10
34 10-19333 Cable clamp, 5/16"
35 10-18990 Cable clamp, 3/8"
36 10-17655 crossbrace clamp, single
37 10-19331 Eyebolt, 1/2" - 13 x 5" w/locknut (not shown)
38 10-27575 Bushing, Thrust adjuster
39 10-27576WH | Thrust adjuster cover
40 10-27587 NF hex nut, 1-1/2"
41 10-27588 Washer locknut, 5/8"
42 10-27589 Bolt, 5/8" - 11 x 2-3/4", grade 8
43 10-18544 Bolt, 5/8" - 11 x 1-3/4", grade 5

21




[44

SIN3INOdINOD JINVHd TI90TVS



SA1061 FRAME COMPONENTS

ITEM |PART NO. DESCRIPTION CROSS REF.
1 4504026 AXLE WELDMENT
2 4504046 LOWER ARM WELDMENT, 61
3 4504049 LOWER SCISSOR ARM, 61', LH
4 4504050 LOWER SCISSOR ARM, 61', RH
5 4504048 LOWER CYLINDER MOUNT, 61’
6 4504023 LOWER X-BRACE, 61' & 71’
7 4504056 UPPER SCISSOR, 61’
8 4504034 TRANSPORT BRACE 61' & 71’
9 4504009 X-BRACE TUBE, LOWER ARMS
10 9900161 HYDRAULIC CYLINDER, 3 1/2"X 36" - 61
11 4504128 CYLINDER PIN, 1" X 3 3/8”
12 2605004 EXTERNAL HITCH PIN CLIP, 1”
13 10-28998 BOLT, 1-1/4 X 3-1/4
14 10-19589 BOLT, 1/2" X 1 1/2" GR5 9900536
15 10-28483 BOLT, 1" X 2 1/2" GR5 9900145
16 10-28484 BOLT, 1" X 3" GR5 9900160
17 10-19599 NUT NYLOCK, 1/2” 9900538
18 10-19601 NUT NYLOCK, 3/4” 9900695
19 10-17019 NUT NYLOCK, 1” 9900639
20 10-17020 WASHER, 1" SAE PLD 0500705
21 10-28486 WASHER, 1 1/4" SAE PLD 9900880
22 10-28481 U-BOLT, 3/4" X3" X 41/2" 9900143
23 10-28482 U-BOLT, 3/4" X 6" X3 1/2” 9900144
24 10-17006 SEAL 4504041-1
25 10-17007 BEARING, INNER 4504041-2
26 10-17008 RACE, INNER 4504041-3
27 10-17009 HUB, HA611 w/RACES 4504041-4
28 10-19266 RACE LM67010 4500059-4
29 10-19265 BEARING CONE LM67048 4500059-3
30 10-17011 NUT, CASTELLATED, 1” 0500704
31 10-19271 COTTERPIN, 1/8 X 11/2” 9900959
32 10-17012 DUST CAP 4504041-5
33 10-17561 1/2" X 1-1/4" WHEEL BOLT
34 4504061 TIRE, 15" (NET PRICE/TIRE)
34A 10-17560 WHEEL, 15" X 6 BOLT 2300005
34B 4504129 TIRE ASSEMBLY, 15" X 6 BOLT BOLTWHEEL
35 10-17013 HUB COMPLETE (INCL. 24, 25, 27, 29 & 32) 4504041
36 4504090 AXLE EXTENSION C/W SPINDLES
37 10-19648 PIN, 3/8 x 4-3/8, PTO TRNPT SADDLE/AXLE EXT. 4503223
38 10-17383 HAIR PIN 0309027-2
39 10-28476 VENT 9900163
40 10-28478 ELBOW 9900331
41 10-28474 CHECK VALVE W/ ORIFICE 9900162
42 10-28469 HOSE, 3/8" X 45', 2500 PSI H38X540P
43 10-28475 VALVE BALL 1/2 F/FNPT 1600005
44 9900047 PIONEER COUPLER (OPTIONAL)
45 10-28479 1/2" NIPPLE 9900608
46 10-19263 SPINDLE
47 10-28489 NUT, NYLOCK 1-1/4"

23




144

SIN3INOJdINOD JINVYHd TLOTVS



SA1071 FRAME COMPONENTS

ITEM |PART NO. DESCRIPTION CROSS REF.
1 4504026 AXLE WELDMENT
2 4504004 LOWER ARM WELDMENT, 71
3 4504011 LOWER SCISSOR ARM, 71', LH
4 4504050 LOWER SCISSOR ARM, 61', RH

4A 4504012 LOWER SCISSOR ARM, 71', RH
5 4504018 LOWER CYLINDER MOUNT, 71’
6 4504023 LOWER X-BRACE, 61' & 71’
7 4504027 UPPER SCISSOR, 71’
8 4504034 TRANSPORT BRACE 61' & 71’
9 4504009 X-BRACE TUBE, LOWER ARMS

10A 9900157 HYDRAULIC CYLINDER, 4" X 36" - 71’

10B 9900293 SEALKIT 4” X 2” 9900158 WELDED
11 4504128 CYLINDER PIN, 1" X 3 3/8”
12 2605004 EXTERNAL HITCH PIN CLIP, 1”
14 10-19589 BOLT, 1/2" X 11/2" GR5 9900536
15 10-28483 BOLT, 1" X 2 1/2" GR5 9900145
16 10-28484 BOLT, 1" X 3" GR5 9900160
17 10-19599 NUT NYLOCK, 1/2” 9900538
18 10-19601 NUT NYLOCK, 3/4” 9900695
19 10-17019 NUT NYLOCK, 1” 9900639
20 10-17020 WASHER, 1" SAE PLD 0500705
21 10-28486 WASHER, 1 1/4" SAE PLD 9900880
22 10-28481 U-BOLT, 3/4" X3" X 41/2" 9900143
23 10-28482 U-BOLT, 3/4" X 6" X3 1/2” 9900144
24 10-17006 SEAL 4504041-1
25 10-17007 BEARING, INNER 4504041-2
26 10-17008 RACE, INNER 4504041-3
27 10-17009 HUB, HA611 w/RACES 4504041-4
28 10-19266 RACE LM67010 4500059-4
29 10-19265 BEARING CONE LM67048 4500059-3
30 10-17011 NUT, CASTELLATED, 1” 0500704
31 10-19271 COTTERPIN, 1/8 X 11/2” 9900959
32 10-17012 DUST CAP 4504041-5
33 10-17561 1/2" X 1-1/4" WHEEL BOLT
34 4504061 TIRE, 15" (NET PRICE/TIRE)

34A 10-17560 WHEEL, 15" X 6 BOLT 2300005

34B 4504129 TIRE ASSEMBLY, 15" X 6 BOLT BOLTWHEEL
35 10-17013 HUB COMPLETE (INCL. 24, 25, 27, 29 & 32) 4504041
39 10-28476 VENT 9900163
40 10-28478 ELBOW 9900331
41 10-28474 CHECK VALVE W/ ORIFICE 9900162
42 10-28470 HOSE, 3/8" X 53', 2500 PSI H38X636P
43 10-28475 VALVE BALL 1/2 F/FNPT 1600005
44 9900047 PIONEER COUPLER (OPTIONAL)

45 10-28479 1/2" NIPPLE 9900608
46 10-19263 SPINDLE

25




9¢

SIN3INOdINOD JINVHd T8OTVS



SA1081 FRAME COMPONENTS

ITEM |PART NO. DESCRIPTION CROSS REF.
1 4504088 AXLE WELDMENT
2 4504046 LOWER ARM WELDMENT, 61
3 4504092 LOWER ARM WELDMENT, 81' & 91’
3A 4504161 LOWER SCISSOR ARM, 81', LH
4 4504162 LOWER SCISSOR ARM, 81', RH
5 4504100 LOWER CYLINDER MOUNT, 81' & 91’
6 4504104 LOWER X-BRACE, 81' & 91’
7 4504163 UPPER SCISSOR, 81
8 4504111 TRANSPORT BRACE, 81' & 91’
9 4504009 X-BRACE TUBE, LOWER ARMS
10 9900158 HYDRAULIC CYLINDER, 4" X 48" - 81’

10A 9900293 SEALKIT 4” X 2” 9900158 WELDED
11 4504128 CYLINDER PIN, 1" X 3 3/8”
12 2605004 EXTERNAL HITCH PIN CLIP, 1”
14 10-19589 BOLT, 1/2" X 11/2" GR5 9900536
15 10-28483 BOLT, 1" X 2 1/2" GR5 9900145
16 10-28484 BOLT, 1" X 3" GR5 9900160
17 10-19599 NUT NYLOCK, 1/2” 9900538
18 10-19601 NUT NYLOCK, 3/4” 9900695
19 10-17019 NUT NYLOCK, 1” 9900639
20 10-17020 WASHER, 1" SAE PLD 0500705
21 10-28486 WASHER, 1 1/4" SAE PLD 9900880
22 10-28487 U BOLT, 3/4X31/2X5 9900159
23 10-28488 UBOLT,3/4X6X41/2 9900164
24 10-17006 SEAL 4504041-1
25 10-17007 BEARING, INNER 4504041-2
26 10-17008 RACE, INNER 4504041-3
27 10-17009 HUB, HA611 w/RACES 4504041-4
28 10-19266 RACE LM67010 4500059-4
29 10-19265 BEARING CONE LM67048 4500059-3
30 10-17011 NUT, CASTELLATED, 1” 0500704
31 10-19271 COTTERPIN, 1/8 X 11/2” 9900959
32 10-17012 DUST CAP 4504041-5
33 10-17561 1/2" X 1-1/4" WHEEL BOLT
34 4504061 TIRE, 15" (NET PRICE/TIRE)

34A 10-17560 WHEEL, 15" X 6 BOLT 2300005

34B 4504129 TIRE ASSEMBLY, 15" X 6 BOLT BOLTWHEEL
35 10-17013 HUB COMPLETE (INCL. 24, 25, 27, 29 & 32) 4504041
36 4504090 AXLE EXTENSION C/W SPINDLES
37 10-19648 PIN, 3/8 x 4-3/8, PTO TRNPT SADDLE/AXLE EXT. 4503223
38 10-17383 HAIR PIN 0309027-2
39 10-28476 VENT 9900163
40 10-28654 STEEL ELBOW 90DEG, 8MORB X 8FNPSM
41 10-28474 CHECK VALVE W/ ORIFICE 9900162
42 10-28470 HOSE, 3/8" X 53', 2500 PSI H38X636P
43 10-28475 VALVE BALL 1/2 F/FNPT 1600005
44 9900047 PIONEER COUPLER (OPTIONAL)
45 10-28479 1/2" NIPPLE 9900608
46 10-15146 SPINDLE 20033002
47 10-22000 HYD LIFT CYL ASSY (INCL. ITEM #10, 11, 12 & 40)

27




8¢

SIN3INOdINOD JINVHd T60TVS



SA1091 FRAME COMPONENTS

ITEM |PART NO. DESCRIPTION CROSS REF.
1 4504088 AXLE WELDMENT
2 4504092 LOWER ARM WELDMENT, 81' & 91’
3 4504095 LOWER SCISSOR ARM, 91', LH
4 4504096 LOWER SCISSOR ARM, 91', RH
5 4504100 LOWER CYLINDER MOUNT, 81' & 91’
6 4504104 LOWER X-BRACE, 81' & 91’
7 4504106 UPPER SCISSOR, 91’
8 4504111 TRANSPORT BRACE, 81' & 91’
9 4504009 X-BRACE TUBE, LOWER ARMS
10 9900166 HYDRAULIC CYLINDER, 4-1/2" X48" - 91’
10A 9900294 SEALKIT 4-1/2” X 2-1/4” 9900166
11 4504128 CYLINDER PIN, 1" X 3 3/8”
12 2605004 EXTERNAL HITCH PIN CLIP, 1”
14 10-19589 BOLT, 1/2" X 1 1/2" GR5 9900536
15 10-28483 BOLT, 1" X 2 1/2" GR5 9900145
16 10-28484 BOLT, 1" X 3" GR5 9900160
17 10-19599 NUT NYLOCK, 1/2” 9900538
18 10-19601 NUT NYLOCK, 3/4” 9900695
19 10-17019 NUT NYLOCK, 1” 9900639
20 10-17020 WASHER, 1" SAE PLD 0500705
21 10-28486 WASHER, 1 1/4" SAE PLD 9900880
22 10-28487 U BOLT, 3/4X31/2X5 9900159
23 10-28488 UBOLT,3/4X6X41/2 9900164
24 10-17006 SEAL 4504041-1
25 10-17007 BEARING, INNER 4504041-2
26 10-17008 RACE, INNER 4504041-3
27 10-17009 HUB, HA611 w/RACES 4504041-4
28 10-19266 RACE LM67010 4500059-4
29 10-19265 BEARING CONE LM67048 4500059-3
30 10-17011 NUT, CASTELLATED, 1” 0500704
31 10-19271 COTTERPIN, 1/8 X 11/2” 9900959
32 10-17012 DUST CAP 4504041-5
33 10-17561 1/2" X 1-1/4" WHEEL BOLT
34 4504061 TIRE, 15" (NET PRICE/TIRE)
34A 10-17560 WHEEL, 15" X 6 BOLT 2300005
34B 4504129 TIRE ASSEMBLY, 15" X 6 BOLT BOLTWHEEL
35 10-17013 HUB COMPLETE (INCL. 24, 25, 27, 29 & 32) 4504041
36 4504090 AXLE EXTENSION C/W SPINDLES
37 10-19648 PIN, 3/8 x 4-3/8, PTO TRNPT SADDLE/AXLE EXT. 4503223
38 10-17383 HAIR PIN 0309027-2
39 10-28476 VENT 9900163
40 10-28478 ELBOW 9900331
41 10-28474 CHECK VALVE W/ ORIFICE 9900162
42 10-28467 HOSE, 3/8" X 65', 2500 PSI H38X780P
43 10-28475 VALVE BALL 1/2 F/FNPT 1600005
44 9900047 PIONEER COUPLER (OPTIONAL)
45 10-28479 1/2" NIPPLE 9900608
45A |10-15146 SPINDLE 20033002

29



SA1371 FRAME COMPONENTS

30



SA1371 FRAME COMPONENTS

ITEM |PART NO. DESCRIPTION CROSS REF.
1 4504088 AXLE WELDMENT
2 20030540 LOWER ARM WELDMENT, 71
3 20030523 LOWER SCISSOR ARM, 71', RH
4 20030522 LOWER SCISSOR ARM, 71', LH
5 20030531 LOWER CYLINDER MOUNT, 71’
6 20030536 TRANSPORT X-BRACE, 71"
7 20030511 UPPER SCISSOR, 71’
8 20030551 TRANSPORT H BRACE 71
9 13030034 X-BRACE TUBE, LOWER ARMS
10 9900157 HYDRAULIC CYL., 4" X 36", WIRE-LOCK- 71' (ORB PORTS)

10B 9900293 SEALKIT 4” X 2” 9900158 WELDED

10C 9900293 SEAL KIT 4” X 2” 9900158 WELDED
11 4504128 CYLINDER PIN, 1" X 3 3/8”
12 2605004 EXTERNAL HITCH PIN CLIP, 1”
13 10-28999 1-1/2” x 4-1/2” BOLTS
14 10-19589 BOLT, 1/2" X 11/2" GR5 9900536
15 10-28483 BOLT, 1" X 2 1/2" GR5 9900145
16 10-28484 BOLT, 1" X 3" GR5 9900160
17 10-19599 NUT NYLOCK, 1/2” 9900538
18 10-19601 NUT NYLOCK, 3/4” 9900695
19 10-17019 NUT NYLOCK, 1” 9900639
20 10-17020 WASHER, 1" SAE PLD 0500705
21 10-28490 WASHER, 1 1/2" SAE PLD 9900194
22 10-28487 U BOLT, 3/4X31/2X5 9900159
23 10-28491 U-BOLT, 1" X 6" X5” 9900196
24 10-17006 SEAL 4504041-1
25 10-17007 BEARING, INNER 4504041-2
26 10-17008 RACE, INNER 4504041-3
27 10-17009 HUB, HA611 w/RACES 4504041-4
28 10-19266 RACE, OUTER 4500059-4
29 10-19265 BEARING, OUTER 4500059-3
30 10-17011 NUT, CASTELLATED, 1” 0500704
31 10-19271 COTTERPIN, 1/8 X 11/2” 9900959
32 10-17012 DUST CAP 4504041-5
33 10-17561 1/2" X 1-1/4" WHEEL BOLT
34 4504051 TIRE, 16" (NET PRICE)

34A 19900165 WHEEL, 16" X6 X 6 BOLT

34B | 4505057 TIRE ASSEMBLY, 16" X 6 X 6 BOLT WHEEL
35 10-17013 HUB COMPLETE (INCL. 24, 25, 27, 29 & 32) 4504041
36 4504090 AXLE EXTENSION C/W SPINDLES
37 10-19648 PIN 4503223
38 10-17383 HAIR PIN 0309027-2
39 10-28476 VENT 9900163
40 10-28480 TEE 9900611
41 10-28474 CHECK VALVE W/ ORIFICE 9900162
42 10-28470 HOSE, 3/8" X 53', 2500 PSI H38X636P
43 10-28475 BALL VALVE, 1/2” 1600005
44 9900047 PIONEER COUPLER (OPTIONAL)
45 10-28479 1/2" NIPPLE 9900608
46 10-28468 HOSE, 3/8" X 2', 2500 PSI H38X24P

31




SA1371 FRAME COMPONENTS

32



SA1371 FRAME COMPONENTS

ITEM |PART NO. DESCRIPTION CROSS REF.
47 10-28477 FTG, 8MORB X 1/2 NPSM (FOR CYL. W/ORB PORTS) 9900228
49 10-29014 NUT NYLOCK 1-1/2” 9900193
50 10-28478 ELBOW, 90 DEG 900331
51 10-15146 SPINDLE 20033002
52 4505147 FRAME SKID ASSEMBLY
55 4505178 SA 1371/81/91 STABILIZER BRACKET
56 4505182 SA13 STABILIZER BRACE
57 4505179 SA 1371 CROSSMEMBER
58 10-19590 5/8” X 1-1/2” NC BOLT GR 8 PLATED
59 10-19991 5/8” X 2” NC BOLT GR 8 PLATED

33




SA1381 FRAME COMPONENTS

34



SA1381 FRAME COMPONENTS

ITEM |PART NO. DESCRIPTION CROSS REF.
1 4504088 AXLE WELDMENT
2 20030541 LOWER ARM WELDMENT, 81’
3 20030525 LOWER SCISSOR ARM, 81', RH
4 20030524 LOWER SCISSOR ARM, 81', LH
5 20030532 LOWER CYLINDER MOUNT, 81"
6 20030537 TRANSPORT X-BRACE, 81’
7 20030512 UPPER SCISSOR, 81’
8 20030552 TRANSPORT H BRACE 81’
9 13030034 X-BRACE TUBE, LOWER ARMS

10A /9900293 SEALKIT 4” X 2” 9900158 WELDED

10B 9900192 HYDRAULIC CYL., 4"X40", WELDED-81" (OLD STYLE)

10C 9900293 SEAL KIT 4” X 2” 9900158 WELDED
11 4504128 CYLINDER PIN, 1" X 3 3/8”
12 2605004 EXTERNAL HITCH PIN CLIP, 1”
13 10-28999 1-1/2” x 4-1/2” BOLTS
14 10-19589 BOLT, 1/2" X 11/2" GR5 9900536
15 10-28483 BOLT, 1" X 2 1/2" GR5 9900145
16 10-28484 BOLT, 1" X 3" GR5 9900160
17 10-19599 NUT NYLOCK, 1/2” 9900538
18 10-19601 NUT NYLOCK, 3/4” 9900695
19 10-17019 NUT NYLOCK, 1” 9900639
20 10-17020 WASHER, 1" SAE PLD 0500705
21 10-28490 WASHER, 1 1/2" SAE PLD 9900194
22 10-28487 U BOLT, 3/4X31/2X5 9900159
23 10-28491 U-BOLT, 1" X 6" X5” 9900196
24 10-17006 SEAL 4504041-1
25 10-17007 BEARING, INNER 4504041-2
26 10-17008 RACE, INNER 4504041-3
27 10-17009 HUB, HA611 w/RACES 4504041-4
28 10-19266 RACE, OUTER 4500059-4
29 10-19265 BEARING, OUTER 4500059-3
30 10-17011 NUT, CASTELLATED, 1” 0500704
31 10-19271 COTTERPIN, 1/8 X 11/2” 9900959
32 10-17012 DUST CAP 4504041-5
33 10-17561 1/2" X 1-1/4" WHEEL BOLT
34 4504051 TIRE, 16" (NET PRICE)

34A 19900165 WHEEL, 16" X6 X 6 BOLT

34B | 4505057 TIRE ASSEMBLY, 16" X 6 X 6 BOLT WHEEL
35 10-17013 HUB COMPLETE (INCL. 24, 25, 27, 29 & 32) 4504041
36 4504090 AXLE EXTENSION C/W SPINDLES
37 10-19648 PIN 4503223
38 10-17383 HAIR PIN 0309027-2
39 10-28476 VENT 9900163
40 10-28480 TEE 9900611
41 10-28474 CHECK VALVE W/ ORIFICE 9900162
42 10-28471 HOSE, 3/8" X 58.5', 2500 PSI H38X702P
43 10-28475 BALL VALVE, 1/2” 1600005
44 9900047 PIONEER COUPLER (OPTIONAL)
45 10-28479 1/2" NIPPLE 9900608
46 10-28468 HOSE, 3/8" X 2', 2500 PSI H38X24P

35




SA1381 FRAME COMPONENTS

36



SA1381 FRAME COMPONENTS

ITEM |PART NO. DESCRIPTION CROSS REF.
47 10-28477 FTG, 8MORB X 1/2 NPSM (FOR CYL. W/ORB PORTS) 9900228
49 10-29014 NUT NYLOCK 1-1/2” 9900193
50 10-28654 STEEL ELBOW 90DEG, 8MORB X 8FNPSM
51 10-15146 SPINDLE 20033002
52 4505147 FRAME SKID ASSEMBLY
53 10-22001 HYD LIFT CYL ASSY (INCL. ITEM#10, 11, 12 & 50)

37




SA1391 FRAME COMPONENTS

38



SA1391 FRAME COMPONENTS

ITEM |PART NO. DESCRIPTION CROSS REF.
1 4504088 AXLE WELDMENT
2 20030542 LOWER ARM WELDMENT, 91
3 20030527 LOWER SCISSOR ARM, 91', RH
4 20030526 LOWER SCISSOR ARM, 91', LH
5 20030533 LOWER CYLINDER MOUNT, 91"
6 20030538 TRANSPORT X-BRACE, 91’
7 20030513 UPPER SCISSOR, 91’
8 20030553 TRANSPORT BRACE, 91’
9 13030034 X-BRACE TUBE, LOWER ARMS
10 9900198 HYDRAULIC CYL, 4 1/2"X40" , WELDED- 91’

10A 9900297 SA 91 HYD CYL SEALKIT
11 4504128 CYLINDER PIN, 1" X 3 3/8”
12 2605004 EXTERNAL HITCH PIN CLIP, 1”
13 10-28999 1-1/2” x 4-1/2” BOLTS
14 10-19589 BOLT, 1/2" X 11/2" GR5 9900536
15 10-28483 BOLT, 1" X 2 1/2" GR5 9900145
16 10-28484 BOLT, 1" X 3" GR5 9900160
17 10-19599 NUT NYLOCK, 1/2” 9900538
18 10-19601 NUT NYLOCK, 3/4” 9900695
19 10-17019 NUT NYLOCK, 1” 9900639
20 10-17020 WASHER, 1" SAE PLD 0500705
21 10-28490 WASHER, 1 1/2" SAE PLD 9900194
22 10-28487 U BOLT, 3/4X31/2X5 9900159
23 10-28491 U-BOLT, 1" X 6" X5” 9900196
24 10-17006 SEAL 4504041-1
25 10-17007 BEARING, INNER 4504041-2
26 10-17008 RACE, INNER 4504041-3
27 10-17009 HUB, HA611 w/RACES 4504041-4
28 10-19266 RACE, OUTER 4500059-4
29 10-19265 BEARING, OUTER 4500059-3
30 10-17011 NUT, CASTELLATED, 1” 0500704
31 10-19271 COTTERPIN, 1/8 X 11/2” 9900959
32 10-17012 DUST CAP 4504041-5
33 10-17561 1/2" X 1-1/4" WHEEL BOLT
34 4504051 TIRE, 16" (NET PRICE)

34A 19900165 WHEEL, 16" X6 X 6 BOLT

34B | 4505057 TIRE ASSEMBLY, 16" X 6 X 6 BOLT WHEEL
35 10-17013 HUB COMPLETE (INCL. 24, 25, 27, 29 & 32) 4504041
36 4504090 AXLE EXTENSION C/W SPINDLES
37 10-19648 PIN 4503223
38 10-17383 HAIR PIN 0309027-2
39 10-28476 VENT 9900163
40 10-28480 TEE 9900611
41 10-28474 CHECK VALVE W/ ORIFICE 9900162
42 10-28472 HOSE, 3/8" X 67', 2500 PSI H38X804P
43 10-28475 BALL VALVE, 1/2” 1600005
44 9900047 PIONEER COUPLER (OPTIONAL)
45 10-28479 1/2" NIPPLE 9900608
46 10-28468 HOSE, 3/8" X 2', 2500 PSI H38X24P
47 10-28477 FTG, 8MORB X 1/2 NPSM (FOR CYL. W/ORB PORTS) 9900228

39




SA1391 FRAME COMPONENTS

40



SA1391 FRAME COMPONENTS

ITEM |PART NO. DESCRIPTION CROSS REF.
49 10-29014 NUT NYLOCK 1-1/2” 9900193
50 10-28654 STEEL ELBOW 90DEG, 8MORB X 8FNPSM
51 10-15146 SPINDLE 20033002
52 4505147 FRAME SKID ASSEMBLY
53 10-22002 HYD LIFT CYL ASSY (INCL. ITEM#10, 11, 12 & 50)

41




SA13 FRAME COMPONENTS (FRAME STABILIZER)

ITEM PART NO. DESCRIPTION
55 4505178 SA 1371/81/91 STABILIZER BRACKET
56 4505182 SA13 STABILIZER BRACE
57 4505179 SA 1371 CROSSMEMBER
58 10-19590 5/8” X 1-1/2” NC BOLT GR 8 PLATED
59 10-19991 5/8” X 2” NC BOLT GR 8 PLATED

42



SA13 FRAME COMPONENTS (FRAME STABILIZER)

ITEM PART NO. DESCRIPTION

55 4505178 SA 1371/81/91 STABILIZER BRACKET
56 4505182 SA13 STABILIZER BRACE

57 4505179 SA 1371 CROSSMEMBER

57 4505180 SA 1381 CROSSMEMBER

57 4505181 SA 1391 CROSSMEMBER

58 10-19590 5/8” X 1-1/2” NC BOLT GR 8 PLATED
59 10-19991 5/8” X 2” NC BOLT GR 8 PLATED

43



SA13 FRAME COMPONENTS (FRAME STABILIZER)

ITEM PART NO. DESCRIPTION

55 4505178 SA 1371/81/91 STABILIZER BRACKET
56 4505182 SA13 STABILIZER BRACE

57 4505179 SA 1371 CROSSMEMBER

57 4505180 SA 1381 CROSSMEMBER

57 4505181 SA 1391 CROSSMEMBER

58 10-19590 5/8” X 1-1/2” NC BOLT GR 8 PLATED
59 10-19991 5/8” X 2” NC BOLT GR 8 PLATED

44



45



SA130 111 FRAME COMPONENTS

46



SA130 111 FRAME COMPONENTS

ITEM PART NO. DESCRIPTION
1 10-28435WH | Lower reach tube, left
p 10-28434WH | Lower reach tube, right
3 10-28590WH | Lower reach frame bundle ,as shipped
4 10-28436WH | Upper lift tube, left or right
5 10-28591WH | Upper lift bundle, as shipped
6 10-28433WH | Axle Weldment
6A 10-28311WH | Axle Extension
7 -- Corner brace (91' only)
8 10-18999WH | Short crossmember
9 10-27546WH | Stabilizer bracket
10 10-28326WH | Stabilizer brace
11 10-17646WH | crossbrace
12 10-17455 Lift assist bracket
13 10-17461 Track shoe
14 10-17462 Track stop
15 10-17650 Hydraulic cylinder w/pulleys and cables
16 -- 5/16" Lift cable, 86' 6" long
16A 10-17653 3/8" Lift cable, 106' long
17 10-27562WH | Cylinder ram guide
18 10-28312 Weld on spindle
19 10-17006 Seal
20 10-17007 Large bearing, Timken no. LM29749
21 10-17008 Large cup, Timken no. LM29710
22 10-17009 Hub w/cups
23 10-19266 Small cup, Timken no. LM67010
24 10-19265 Small bearing, Timken no. LM67048
25 10-17010 Washer
26 10-19271 Cotter pin, 1/8" x 1-1/2"
27 10-17011 Slotted nut, 1"
28 10-17012 Dust cap
29 10-17560 15" Wheel, 6 bolt
30 10-17561 1/2" X 1-1/4" WHEEL BOLT
31 10-17013 Hub assembly, complete
32 10-17015 Bolt, 1" - 8 x 10", grade 8
33 10-17016 Bolt, 1" - 8 x 3-1/2", grade 8
34 10-19991 Bolt, 5/8" - 11 x 2", grade 8
35 10-19590 Bolt, 5/8" - 11 x 1-1/2", grade 8
36 - Bolt, 1/2" - 13 x 1-1/4", grade 5
36A 10-19974 Bolt, 1/2" - 13 x 1-3/4", grade 5
37 10-18698 Bolt, 7/16" - 14 x 1-1/4", grade 5
38 10-17562 Bolt, 7/16" - 14 x 1-1/4", grade 5 w/handle
39 10-17020 Flat washer, 1"
40 10-17019 Locknut, 1" - 8
11 10-19600 Locknut, 5/8" - 11
42 10-19599 Locknut, 1/2" - 13
43 10-19598 Locknut, 7/16" - 14
44 10-17021 Spacer bushing, 11/16" long
45 10-17022 Spacer bushing, 15/16" long
46 10-17563 Spacer bushing, 1-1/8" long
47 10-18079 Roll pin, 5/16" x 2"

47




SA130 111 FRAME COMPONENTS

48



SA130 111 FRAME COMPONENTS

ITEM PART NO. DESCRIPTION
48 -- Cable clamp, 5/16"

48A 10-18990 Cable clamp, 3/8"
49 10-28439WH | Axle brace (111' only)
50 10-28438WH | Lower tie tube (111' only)
51 10-28439WH | Upper tie tube (111' only)
52 10-19648 SADDLE PIN
53 10-19463 Hitch Pin

49




SA130 111 HYDRAULIC LIFT CYLINDER

15

13
21
22

14

15
12
11
19

19
16

17

16

18

50



SA130 111 HYDRAULIC LIFT CYLINDER

ITEM PART NO. DESCRIPTION
1 10-17649 HYDRAULIC CYLINDER ONLY
2 10-17640 PULLEY, 6” DIA. W/BUSHING
3 10-17653 LIFT CABLE
4 10-18084 SHUT-OFF VALVE, 3/8"
5 10-18085 PIPE NIPPLE, 3/8" X 4-3/4"
6 10-18086 REDUCER BUSHING, 3/8" X 1/2"
7 10-22191 STEEL ELBOW 6MORB X 3/8 F NPSM
8 10-18990 CABLE CLAMP, 3/8"
9 10-17687 BUSHING, 1" X 7/8" LONG
10 10-17651 RIM WASHER, 1-1/4"
11 10-17652 PULLEY PIN, 1-1/4" X 4-1/2"
12 10-18098 COTTERPIN, 1/4" X 1-3/4"
13 10-27815 BOLT, 5/8" X 4", GR5
14 10-19600 NYLON Locknut, 5/8" - 11
15 10-17657 CYLINDER CUP, 4-1/2" NOM.
16 10-18736 STREET TEE, 3/8"
17 10-18739 HYDRAULIC HOSE, 3/8" X 16" LONG
18 10-17468 HYDRAULIC HOSE, 3/8" X 32" LONG
19 10-28284 HYDRAULIC HOSE, 3/8" X 292" LONG
20 10-17672 HYDRAULIC HOSE, 3/8" X 473" LONG
21 10-17381 CHECK VALVE
22 10-17382 O-RING, 5/8" OD X 1/2" ID X 1/16" CS
23 10-17650 CYLINDER ASM

51




SA10 BOOT COMPONENTS

21

24

26

18

23

40

42

32

37

30

30

16

15

36

30

47

22

39

46

45

49

50

48

33

44

29
o6 14

31
18

10
38
17
34
37

35
11

19

13

52

25

33

12

28

20

27




SA10 BOOT COMPONENTS

ITEM |PART NO. DESCRIPTION CROSS REF.
1 10-18743 BOOT LESS BEARINGS 4504138
2 10-18851 LOWER GEARBOX
3 10-18744 SPROCKET COVER 4504119
4 10-18484 PTO SHAFT
5 10-18080 SIDEWINDER JACK
6 10-19151 WINCH
7 10-19567 11/4" FLANGE BEARING, 4 BOLT 4500067
8 10-18852 11/4" BEARING, LESS FLANGE 9900856
9 10-18695 11/4" FLANGETTE 4500062
10 10-18853 11/4" BEARING, LESS FLANGETTE 4503131
11 10-18713 UPPER SPROCKET
12 10-18713 LOWER SPROCKET
13 10-18726 ROLLER CHAIN
14 10-18076 WINCH MOUNT 4504120
15 10-18754 TRANSPORT SADDLE 4504122
16 10-18792 HOLD DOWN WASHER
17 10-17372 CLEAN OUT PLATE - FULL LENGTH
18 10-18074 MOUNT PIN
19 10-19606 SQUARE KEY, 1/4" X 1 1/2” 700615
20 10-19607 SQUARE KEY, 1/4" X 3” 10-19607
21 10-17363 HOPPER LIFT ARM 4505045
22 10-17376 CABLE %" DIA X 31' LONG
23 10-17374 GEARBOX ACCESS COVER 4504141
24 10-19648 SADDLE PIN
25 10-18116 PIPE MOUNT, WELD-ON 2300149-21
26 10-19463 HAIR PIN
27 10-18079 ROLL PIN, 5/16" X 2”

28 10-19538 BOLT, 5/16" X 3/4" GR5 9900797
29 10-18955 BOLT, 3/8" X 1" GRS PLATED 9900699
30 10-19540 BOLT, 3/8" X 1" GRS PLATED 9900530
31 10-19589 BOLT, 1/2" X 1-1/2" GR5 9900536
32 10-19274 FLAT TIP SELF TAPPING SCREW

33 10-19599 NUT NYLOCK, %" 9900538
34 10-19595 NUT, 5/16" FLANGE 9900129
35 10-19596 NUT, 3/8" FLANGE 9900788
36 10-19604 LOCK WASHER, 3/8” 9900528
37 10-17370 RIM WASHER

38 10-17392 FLAT WASHER, 3/8” 0601008
39 10-17402 NUT NYLOCK, 3/8” 0601007
40 10-27488 LIFT ARM MOUNT EXTENSION (81 & 91) 4505082
41 10-27522 PL, % X 1X8, 29/64 X 2 (81 & 91)

42 10-18698 BOLT, 7/16"X1-1/4" GR8 (81 & 91) 9900219
43 10-19598 NUT NYLOCK, 7/16" (81 &91) 9900643
48 10-18545 BOLT, 5/8" X 4-1/2”

53



SA13 BOOT COMPONENTS

21

24

26

18

23

40

42

32

37

30

30

16

15

36

30

47

22

39

46

45

49

50

48

33

44

29
o6 14

31
18

10
38
17
34
37

35
11

19

13

54

25

33

12

28

20

27




SA13 BOOT COMPONENTS

ITEM |PART NO. DESCRIPTION CROSS REF.
1 10-27563 BOOT LESS BEARINGS (S/N 201361+)
1A 10-27566 BOOT ASSY, AS SHIPPED(S/N 201361+) 4505100
2 10-27561 LOWER GEARBOX (S/N 201361 +)
3 10-18540 SPROCKET COVER 4505043
4A 10-17542 PTO SHAFT, SA1391 ONLY
4 10-18455 PTO SHAFT SA1371/81
5 10-28930 SIDEWINDER JACK
6 10-19152 WINCH 0702001
7 10-18518 13/4" FLANGE BEARING, 4 BOLT 10-18518
8 10-17527 13/4" BEARING, LESS FLANGE
9 10-18695 11/4" FLANGETTE 4500062
10 10-18853 11/4" BEARING, LESS FLANGETTE 4503131
11 10-19779 UPPER SPROCKET
12 10-18525 LOWER SPROCKET
13 10-19781 ROLLER CHAIN
14 10-18536 WINCH MOUNT 4505044
15 10-18537 TRANSPORT SADDLE 4505046
16 10-18792 HOLD DOWN WASHER
17 10-17372 CLEAN OUT PLATE - FULL LENGTH
18 10-18074 MOUNT PIN
19 10-19606 SQUARE KEY, 1/4" X 1 1/2” 700615
20 10-18541 SQUARE KEY, 3/8" X 3-1/2”
21 10-17363 HOPPER LIFT ARM 4505045
22 10-17376 CABLE %" DIA X 31' LONG
23 10-17374 GEARBOX ACCESS COVER 4504141
24 10-19648 SADDLE PIN
25 10-18116 PIPE MOUNT, WELD-ON 2300149-21
26 10-19463 HAIR PIN
27 10-18546 ROLLPIN, 3/8" X 2-1/2”
28 10-19538 BOLT, 5/16" X 3/4" GR5 9900797
29 10-18955 BOLT, 3/8" X 1" GRS PLATED 9900699
30 10-19540 BOLT, 3/8" X 1" GRS PLATED 9900530
31 10-18544 BOLT, 5/8" X 1-3/4" GR5
32 10-19274 FLAT TIP SELF TAPPING SCREW
33 10-19600 NUT NYLOCK, 5/8”
34 10-19595 NUT, 5/16" FLANGE 9900129
35 10-19596 NUT, 3/8" FLANGE 9900788
36 10-19604 LOCK WASHER, 3/8” 9900528
37 10-17371 RIM WASHER
38 10-17392 FLAT WASHER, 3/8” 0601008
39 10-17402 NUT NYLOCK, 3/8” 0601007
40 10-27488 LIFT ARM MOUNT EXTENSION (81 & 91) 4505082
41 10-27522 PL, % X 1X8, 29/64 X 2 (81 & 91)
42 10-18698 BOLT, 7/16"X1-1/4" GR8 (81 & 91) 9900219
43 10-19598 NUT NYLOCK, 7/16" (81 &91) 9900643
44 10-27564 TOW BAR (S/N 201361-)
45 10-27569 TOW BAR (S/N 201361-) 4505102
48 10-18545 BOLT, 5/8" X 4-1/2” 9900172
49 10-19593 BOLT, 3/4" X 6-1/2” 9900039
50 10-19997 NUT, 3/4” 9900843

55



SA10 HOPPER TUBE COMPONENTS

56



SA10 HOPPER TUBE COMPONENTS

ITEM |PART NO. DESCRIPTION CROSS REF.

10-17029 REPAIR KIT, UNIVERSAL JOINT

10-18951 BUNDLE, TUBE W/FLIGHT 4504124
1 10-18866 TUBE SECTION 4504139
2 10-18872 TUBE FLIGHTING
3 10-18868 SPOUT HEAD 4504154
4 10-18876 OVERFLOW LID 4504155
5 10-18728 LID SPRING
6 10-18849 UPPER GEARBOX
7 10-18727 UNIVERSAL JOINT
8 10-18877 STOP PLATE
9 10-17374 GEARBOX ACCESS COVER 4504141
10 10-18079 ROLL PIN, 5/16 X 2”
11 10-19224 WOODRUFF KEY, 1/4" X 1”
12 10-19606 SQUARE KEY, 1/4" X 1 1/2” 700615
13 10-19537 BOLT, 1/4" X 1/2" GR5 9900170
14 10-19540 BOLT, 3/8" X 3/4" GR5 9900530
15 10-19542 BOLT, 7/16" X 1" GR5 4500068
16 10-18879 BOLT, 7/16" X 2 3/4" GR8 9900171
17 10-19594 NUT, 1/4" FLANGE 9900130
18 10-19598 NUT NYLOCK, 7/16” 9900643
19 10-19604 LOCK WASHER, 3/8” 9900528
20 10-19274 FLAT TIP SELF TAPPING SCREW

57




SA13 HOPPER TUBE COMPONENTS

58



SA13 HOPPER TUBE COMPONENTS

ITEM |PART NO. DESCRIPTION CROSS REF.
10-17029 REPAIR KIT, UNIVERSAL JOINT
10-27568 PLUS BUNDLE (INCL. ITEMS 1-20), (S/N 201361 +) 4505114

1 10-18931 TUBE SECTION 4505023

2 10-18932 TUBE FLIGHTING

3 10-27565 PLUS SPOUT HEAD (S/N 201361 +) 4505105
4 10-27567 PLUS OVERFLOW LID (S/N 201361 +) 4505106

5 10-18728 LIDSPRING

6 10-27560 PLUS UPPER GEARBOX (S/N 201361 +)

7 10-18727 UNIVERSAL JOINT

8 10-18877 STOP PLATE

9 10-17374 GEARBOX ACCESS COVER 4504141
10 10-18079 ROLL PIN, 5/16 X 2”

11 10-19224 WOODRUFF KEY, 1/4" X 1”

12 10-19606 SQUARE KEY, 1/4" X 1 1/2” 700615
13 10-19537 BOLT, 1/4" X 1/2" GR5 9900170
14 10-19540 BOLT, 3/8" X 3/4" GR5 9900530
15 10-18698 BOLT, 7/16" X 1-1/4" GR5 9900511
16 10-18947 BOLT, 1/2" X 4" GR8

17 10-19594 NUT, 1/4" FLANGE 9900130
18 10-19598 NUT NYLOCK, 7/16” 9900643
18A | 10-19599 NUT NYLOCK, 1/2” 9900538
19 10-19604 LOCK WASHER, 3/8" 9900528
20 10-19274 FLAT TIP SELF-TAPPING SCREW

59




SA10 HOPPER COMPONENTS

rS

e 0]
S— T N
9#&2
—

....._.. 4
Q—BE S —
R .

A )

<]
—
Lo

%@

o

a2 \@
—

i
N

60



SA10 HOPPER COMPONENTS

ITEM |PART NO. DESCRIPTION CROSS REF.
1 10-17393 INTAKE HOPPER 4504142
2 10-17345 HOPPER FLIGHTING 4504143
3 10-17583 TOP MOUNT BUSHING SUPPORT, W/BUSHING
4 10-19149 BUSHING ONLY
5 10-17352 CENTER SHAFT BUSHING SUPPORT, W/BUSHING
6 10-19290 UNIVERSAL JOINT

6A 10-19235 REPAIR KIT, UNIVERSAL JOINT

7 10-17356 PIVOT CONNECTOR FLIGHTING

8 10-17354 CENTER FLIGHTING BUSHING SUPPORT W/BUSHING

9 10-17346 CENTER DRIVE SHAFT

10 10-19224 WOODRUFF KEY, 1/4 x 1"

11 10-17360 PIVOT CONNECTOR 4504144
12 10-17362 LATCH

13 10-17522 WHEEL

14 10-17397 CHAIN GUARD 4504145
15 10-18817 BEARING, 1" 4503130
16 10-18694 FLANGETTE, SINGLE, 1" 4503128
17 10-19131 SPROCKET #50-14T, SINGLE 348081
18 10-17348 SPROCKET #50-14T, DOUBLE

19 10-17368 ROLLER CHAIN W/CONN. LINK (32 PITCHES)

20 10-19134 ROLLER CHAIN CONNECTOR ONLY 4500077
21 10-29455 RUBBER EXTENSION

22 10-18055 CONNECTOR PLATE, SINGLE

23 10-17358 ATTACH STRAP 10-1/2"

24 10-18054 ATTACH STRAP 13”

25 10-18878 ATTACH STRAP 4-1/2”

26 10-17394 AXLE

27 10-19538 BOLT, 5/16" X 3/4" GR5 9900797
28 10-18091 BOLT, 5/16" X 1" GR5 9900839
29 10-18955 BOLT, 3/8" X 1" GR5 9900699
30 10-19590 BOLT, 5/8" X 11/2" GR5 9900167
31 10-19595 NUT, 5/16" FLANGE 9900129
32 10-17392 WASHER, 3/8" FLAT 0601008
33 10-17402 NUT NYLOCK, 3/8” 0601007
34 10-19600 NUT NYLOCK, 5/8” 9900831
35 10-19463 HAIR PIN

36 10-17584 PLASTIC PLUG

61




SA13 HOPPER COMPONENTS

rS

e 0]
S— T N
9#&2
—

....._.. 4
Q—BE S —
R .

A )

<]
—
Lo

%@

o

a2 \@
—

i
N

62



SA13 HOPPER COMPONENTS

ITEM |PART NO. DESCRIPTION CROSS REF.
1 10-17393 INTAKE HOPPER 4504142
2 10-17345 HOPPER FLIGHTING 4504143
3 10-17583 TOP MOUNT BUSHING SUPPORT, W/BUSHING
4 10-19149 BUSHING ONLY
5 10-17352 CENTER SHAFT BUSHING SUPPORT, W/BUSHING
6 10-19290 UNIVERSAL JOINT

6A 10-19235 REPAIR KIT, UNIVERSAL JOINT

7 10-17355 PIVOT CONNECTOR FLIGHTING

8 10-17353 CENTER FLIGHTING BUSHING SUPPORT W/BUSHING

9 10-17347 CENTER DRIVE SHAFT

10 10-19224 WOODRUFF KEY, 1/4 x 1"

11 10-17361 PIVOT CONNECTOR 4505089
12 10-17362 LATCH

13 10-17522 WHEEL

14 10-17397 CHAIN GUARD 4504145
15 10-18817 BEARING, 1" 4503130
16 10-18694 FLANGETTE, SINGLE, 1" 4503128
17 10-19131 SPROCKET #50-14T, SINGLE 348081
18 10-17349 SPROCKET #50-20T, DOUBLE

19 10-17369 ROLLER CHAIN W/CONN. LINK & HALF LINK (35 PITCHES)

20 10-19134 ROLLER CHAIN CONNECTOR ONLY 4500077
20 10-17389 ROLLER CHAIN HALF LINK CONNECTOR ONLY 0510010
21 10-29455 RUBBER EXTENSION

22 10-18055 CONNECTOR PLATE, SINGLE

23 10-17358 ATTACH STRAP 10-1/2"

24 10-18054 ATTACH STRAP 13”

25 10-18878 ATTACH STRAP 4-1/2”

26 10-17394 AXLE

27 10-19538 BOLT, 5/16" X 3/4" GR5 9900797
28 10-18091 BOLT, 5/16" X 1" GR5 9900839
29 10-18955 BOLT, 3/8" X 1" GRS 9900699
30 10-19590 BOLT, 5/8" X 11/2" GR5 9900167
31 10-19595 NUT, 5/16" FLANGE 9900129
32 10-17392 WASHER, 3/8" FLAT 0601008
33 10-17402 NUT NYLOCK, 3/8” 0601007
34 10-19600 NUT NYLOCK, 5/8” 9900831
35 10-19463 HAIR PIN

36 10-17584 PLASTIC PLUG

63




SA10 REVERSER KIT

-
e’

- ——
— — ‘l—*'——'-.:-!
-0 ‘&H-T"\-
= )
L. -
"?— o T P

64

%
s

]
-..d—...-_——-.-,‘—’

f'-._‘——"J

bl

'
’
*



SA10 REVERSER KIT

ITEM PART NO. DESCRIPTION

1 10-17051 LOWER COUPLER
2 10-17053 REVERSER COUPLER
3 10-18713 LOWER SPROCKET
4 10-18713 UPPER SPROCKET
5 10-17067 REVERSER SPROCKET
6 10-18726 ROLLER CHAIN
7 10-18176 SPLINE SHAFT
8 10-17055 HITCH EXTENSION
9 10-17057 SHIELD
10 10-17059 BRACKET, REVERSER MOUNT
11 10-18817 BEARING, LESS FLANGETTES
12 10-18853 BEARING, LESS FLANGETTES
13 10-18694 FLANGETTE
14 10-18695 FLANGETTE
15 10-19567 BEARING ASSEMBLY
15A 10-18852 BEARING INSERT ONLY
16 10-17063 SADDLE EXTENSION
17 10-19538 BOLT, 5/16" X 3/4" GRS
18 10-17748 BOLT, 5/16" X 1 1/4" GR5
19 10-19540 BOLT, 3/8" X 3/4" GR5
20 10-19542 BOLT, 7/16" X 1" GR5
21 10-19589 BOLT, 1/2" X 1 1/2" GR5
22 10-18545 BOLT, 5/8" X 4 1/4" GR5
23 10-19592 BOLT, 3/4" X 2" GRS
24 10-19595 NUT, 5/16" FLANGE
25 10-19596 NUT, 3/8" FLANGE
26 10-19598 NUT NYLOCK, 7/16”
27 10-19599 NUT NYLOCK, 1/2”
28 10-19600 NUT NYLOCK, 5/8”
29 10-19601 NUT NYLOCK, 3/4”
30 10-18079 ROLL PIN, 5/16" X 2”
31 10-19606 SQUARE KEY, 1/4" X 1 1/2”
32 10-19607 SQUARE KEY, 1/4" X 3”

65



SA13 REVERSER KIT

-
e’

- ——
— — ‘l—*'——'-.:-!
-0 ‘&H-T"\-
= )
L. -
"?— o T P

66

%
s

]
-..d—...-_——-.-,‘—’

f'-._‘——"J

bl

'
’
*



SA13 REVERSER KIT

ITEM |PART NO. DESCRIPTION CROSS REF.
1 10-17052 LOWER COUPLER
2 10-17054 REVERSER COUPLER
3 10-18525 LOWER SPROCKET
4 10-19779 UPPER SPROCKET
5 10-17068 REVERSER SPROCKET
6 10-19781 ROLLER CHAIN
6A 10-17400 ROLLER CHAIN, HALF LINK, #80
7 10-17023 SPLINE SHAFT
8 10-17056 HITCH EXTENSION 4505088
9 10-17058 SHIELD 4505096
10 10-17060 BRACKET, REVERSER MOUNT 4505097
11 10-18853 BEARING, LESS FLANGETTES 4503131
12 10-18853 BEARING, LESS FLANGETTES 4503131
13 10-18695 FLANGETTE 4500062
14 10-18695 FLANGETTE 4500062
15 10-18518 BEARING ASSEMBLY

15A |10-17527 BEARING INSERT ONLY
16 10-17064 SADDLE EXTENSION 4505085
18 10-18091 BOLT, 5/16" X 1 GR5 9900839
19 10-19540 BOLT, 3/8" X 3/4" GR5 9900530
20 10-19590 BOLT, 5/8" X 1-1/2" GR5 9900167
21 10-19991 BOLT, 5/8" X 2" GR5 9900818
22 10-18545 BOLT, 5/8" X 4 1/4" GR5 9900172
23 10-19978 BOLT, 3/4" X 3" GRS 9900806
24 10-19595 NUT, 5/16" FLANGE 9900129
25 10-19596 NUT, 3/8" FLANGE 9900788
26 10-19600 NUT NYLOCK, 5/8” 9900831
27 10-19599 NUT NYLOCK, 1/2” 9900538
28 10-19600 NUT NYLOCK, 5/8” 9900831
29 10-19601 NUT NYLOCK, 3/4” 9900695
30 10-18546 ROLLPIN, 3/8" X 2-1/2”
31 10-17066 SQUARE KEY, 3/8" X 13/4”
32 10-18541 SQUARE KEY, 3/8" X 3-1/2”

67



PTO SHAFT (WEASLER)

> =
PI\)

TRACTOR END

/
'9A
ITEM PART NO. DESCRIPTION CROSS REF.
1 10-18595 1/2 PTO shaft, implement end, 60"
2 10-18597 1/2 PTO shaft, tractor end, 60"
3 10-18473 Universal joint repair kit
4 10-18593 Roll pin, 1/4 x 1"
5 10-18603 Inner plastic shield, 60", c/w retainer ring and nylon bearing
6 10-18605 Outer plastic shield, 60", c/w retainer ring & nylon bearing
7 10-18471 Snap hitch yoke
8 10-18476 Implement yoke, 1" bore
9A 10-19945 60" PTO - Shaft, complete 4503225

68




SA10-14R CONSTANT VELOCITY PTO SHAFT (WEASLER)

— 1&2
|
2
ITEM PART NO. DESCRIPTION CROSS REF.
1&2 10-18484 Complete PTO shaft
1 10-18456 1/2 PTO shaft, tractor end
2 10-18457 1/2 PTO shaft, implement end
3 10-18458 Spring lock repair kit
4 10-18459 Universal joint repair kit
5 10-18460 Plastic shield c/w reference no. 12 & 13, tractor end
6 10-18461 Plastic shield c/w reference no. 12 & 14, implement end
7 10-18462 CV centre housing
8 10-18463 End yoke
9 10-17126 Bolt and locknut, 5/16 - 18 x 1", grade 8
10 N/A Shear flange hub
11 N/A Shear flange yoke
12 10-18467 Retainer ring
13 10-18468 Nylon bearing
14 10-18468 Nylon bearing
15 10-18470 Ball bearing kit
16 10-19995 Bolt, 3/8-16 x 1/2", grade 5
17 10-18485 Blank disc
18 10-18363 Shear assembly

69




SA1371-35R CONSTANT VELOCITY PTO SHAFT (WEASLER)

— 1&2
|
2
ITEM PART NO. | DESCRIPTION CROSS REF.
1&2 10-18455 Complete PTO shaft
1 10-18268 1/2 PTO shaft, tractor end
2 10-18269 1/2 PTO shaft, implement end
3 10-18270 Spring lock repair kit
4 10-18271 Universal joint repair kit
5 10-18272 Plastic shield c/w reference no. 12 & 13, tractor end
6 10-18273 Plastic shield c/w reference no. 12 & 14, implement end
7 10-18274 CV centre housing
8 10-18358 End yoke
9A 10-18454 Bolt and locknut, 3/8 - 16 x 1", grade 8
10 N/A Shear flange hub
11 N/A Shear flange yoke
12 10-18467 Retainer ring
13 10-18468 Nylon bearing
14 10-18441 Nylon bearing
15 10-18470 Ball bearing kit
16 10-19995 Bolt, 3/8-16 x 1/2", grade 5
17 10-18485 Blank disc
18 10-18440 Shear assembly

70




SA1381-91-111(55R) CONSTANT VELOCITY PTO SHAFT (WEASLER)

— 1&2

ITEM PART NO. DESCRIPTION
1&2 10-17542 Complete PTO shaft

1 10-17544 1/2 PTO shaft, tractor end

2 10-17545 1/2 PTO shaft, implement end

3 10-17546 Spring lock repair kit

4 10-17547 Universal joint repair kit

5 10-17548 Plastic shield c/w reference no. 12 & 13, tractor end

6 10-17549 Plastic shield c/w reference no. 12 & 14, implement end

7 10-17550 CV centre housing

8 10-17551 End yoke

9A 10-18454 Bolt and locknut, 3/8 - 16 x 1", grade 8

10 N/A Shear flange hub

11 N/A Shear flange yoke
13A 10-17552 Nylon bearing c/w reference no. 12
14A 10-17553 Nylon bearing c/w reference no. 12

15 10-18470 Ball bearing kit
16A 10-19955 Bolt, 3/8-16x 1"

17 10-18485 Blank disc

18 10-17554 Shear assembly

71




UPPER GEARBOX(27560) SA13 PLUS (SN: 201361)

13
15 i
17" 16, 10} 8
3 . /
A X
a4 s = |
-
—
g 9
) __,»’Q | l 10)
] ]
& | 1
i
11 ! 165
22| 12— { .
5 1 -‘\\_‘ 5
;
SN
< /|1
i
7 | 14
I 4
NI
cL ‘ 20
i
[}
-
24
ITEM PART NO. DESCRIPTION
1 10-27690 Housing
2 10-27691 Quill
3 10-27692 End cap
4 10-17008 Bearing cone Timken #LM 29710
5 10-27693 Bearing cup Timken #LM 29748
6 10-27694 Spacer
7 10-18962 Snap ring
8 10-27695 End Cap
9 10-27696 Shim
10 10-27697 Gear
11 10-19603 Lockwasher, 5/16"
12 10-19538 Capscrew, 5/16" - 18 x 3/4"
13 10-27698 Shim
14 10-27699 Seal, 38.1 x 65.1 x 8
15 10-18393 Pipe, Plug, 1/4" NPT (1/4" HEX)
16 10-27700 Square key, 5/16" x 1-1/2" LG.
17 10-27701 O-Ring, 105 x 3.1mm
20 10-27703 Pinion shaft, upper gearbox only
22 10-27705 Cross shaft, upper gearbox only
24 10-27560 Upper Gear box, complete

72




24 21
E :{i ‘19
18
3 | \ 14
i L
—* 12!
5 : 12
18 ! ——T1
.1\\\‘ J o 17
I
L1
16 IE i -8
9 . -
"
23 3 L\
- o
x 13
10)
5 16

ITEM PART NO. DESCRIPTION
1 10-27690 Housing
2 10-27691 Quill
3 10-27692 End cap
4 10-17008 Bearing cone Timken #LM 29710
5 10-27693 Bearing cup Timken #LM 29748
6 10-27694 Spacer
7 10-18962 Snap ring
8 10-27695 End Cap
9 10-27696 Shim
10 10-27697 Gear
11 10-19603 Lockwasher, 5/16"
12 10-19538 Capscrew, 5/16" - 18 x 3/4"
13 10-27698 Shim
14 10-27699 Seal, 38.1x65.1x 8
15 10-18393 Pipe, Plug, 1/4" NPT (1/4" HEX)
16 10-27700 Square key, 5/16" x 1-1/2" LG.
17 10-27701 O-Ring, 105 x 3.1mm
18 10-27707 Grease washer, lower gearbox only
19 10-27702 Deflector Shield, lower gearbox only
21 10-27704 Pinion shaft, lower gearbox only

73




.~

/’.r o ———T————71

19

5 lk}"

13
10
15 16

ITEM PART NO. DESCRIPTION
23 10-27706 Cross shaft, lower gearbox only
24 10-27561 Lower Gear Box, complete

74




SA UPPER GEARBOX 10"

13}
‘16

10)

3‘ \ \8|
15,
‘ , —— .3
121 \ < %p : 9'
Ve :
1
11 N 17
12!
5 N 2
4 > N

23

ITEM PART NO. DESCRIPTION

1 10-18959 Housing

2 10-18960 Quill

3 10-18961 End cap

4 10-19265 Bearing cone Timken # LM 67048

5 10-19266 Bearing cup Timken # LM 67010

6 10-18426 Spacer

7 10-18962 Snap ring

8 10-18963 Expansion plug

9 10-18411 .007Shim(1.25" I.D.)

10 10-18964 Gear

11 10-19603 Lockwasher, 5/16"

12 10-19538 Cap screw, 5/16" - 18 x 3/4"

13 10-18390 .005 Shim

14 10-18427 Seal, National # 471808, CR# 12614

15 10-18403 Seal, National # 470163, CR# 12458

16 10-18393 1/4 NPT Pipe plug

17 10-18380 Square Key

19 10-18967 Pinion shaft, upper gearbox only

21 10-18972 Cross shaft, upper gearbox only

23 10-18849 Upper gearbox, complete

75



SA UPPER GEARBOX 13"

13}
‘16

10)

3‘ \ \8|
15,
‘ , —— .3
121 \ < %p : 9'
Ve :
1
11 N 17
12!
5 N 2
4 > N

23

ITEM PART NO. DESCRIPTION

1 10-18959 Housing

2 10-18960 Quill

3 10-18961 End cap

4 10-19265 Bearing cone Timken # LM 67048

5 10-19266 Bearing cup Timken # LM 67010

6 10-18426 Spacer

7 10-18962 Snap ring

8 10-18963 Expansion plug

9 10-18411 .007Shim(1.25" I.D.)

10 10-18964 Gear

11 10-19603 Lockwasher, 5/16"

12 10-19538 Cap screw, 5/16" - 18 x 3/4"

13 10-18390 .005 Shim

14 10-18427 Seal, National # 471808, CR# 12614

15 10-18403 Seal, National # 470163, CR# 12458

16 10-18393 1/4 NPT Pipe plug

17 10-18380 Square Key

19 10-18968 Pinion shaft, upper gearbox only

21 10-18973 Cross shaft, upper gearbox only

23 10-18789 Upper gearbox, complete

76



SA LOWER GEARBOX 10"

23

13}

~ B 16

22.

77



SA LOWER GEARBOX 10"

ITEM PART NO. DESCRIPTION
1 10-18959 Housing
2 10-18960 Quill
3 10-18961 End cap
4 10-19265 Bearing cone Timken # LM 67048
5 10-19266 Bearing cup Timken # LM 67010
6 10-18426 Spacer
7 10-18962 Snap ring
8 10-18963 Expansion plug
9 10-18411 .0075him(1.25" I.D.)
10 10-18964 Gear
11 10-19603 Lockwasher, 5/16"
12 10-19538 Cap screw, 5/16" - 18 x 3/4"
13 10-18390 .005 Shim
14 10-18427 Seal, National # 471808, CR# 12614
15 10-18403 Seal, National # 470163, CR# 12458
16 10-18393 1/4 NPT Pipe plug
17 10-18380 Square Key
18 10-18965 Grease washer, lower gearbox only
20 10-18970 Pinion shaft, lower gearbox only
22 10-18975 Cross shaft, lower gearbox only
23 10-18851 Lower Gear Box, complete

78




SA LOWER GEARBOX 13"

23

13}

~ B 16

22.

79



SA LOWER GEARBOX 13"

ITEM PART NO. DESCRIPTION
1 10-18959 Housing
2 10-18960 Quill
3 10-18961 End cap
4 10-19265 Bearing cone Timken # LM 67048
5 10-19266 Bearing cup Timken # LM 67010
6 10-18426 Spacer
7 10-18962 Snap ring
8 10-18963 Expansion plug
9 10-18411 .0075him(1.25" I.D.)
10 10-18964 Gear
11 10-19603 Lockwasher, 5/16"
12 10-19538 Cap screw, 5/16" - 18 x 3/4"
13 10-18390 .005 Shim
14 10-18427 Seal, National # 471808, CR# 12614
15 10-18403 Seal, National # 470163, CR# 12458
16 10-18393 1/4 NPT Pipe plug
17 10-18380 Square Key
18 10-18965 Grease washer, lower gearbox only
20 10-18970 Pinion shaft, lower gearbox only
22 10-18976 Cross shaft, lower gearbox only
23 10-18790 Lower Gear Box, complete

80




WINCH, FULTON MODEL K1051 (AFTER JUNE 2006)

13
11 10 14

12

ITEM PART NO. DESCRIPTION
1 10-18561 Handle assembly
2 10-18496 Rope keeper kit
3 10-18439 Ratchet kit
4 10-18567 Locknut, 1/2" - 13
5 10-18580 Brake disc
6 10-18581 Ratchet assembly
7 10-18582 Pinion gear assembly
8 10-18583 Friction disc
9 10-18437 Bushing
10 10-18438 Bushing
11 10-18584 Pinion shaft
12 10-18585 Thrust washer
13 10-18436 Retainer ring
14 10-19151 Winch, complete

81



WINCH, SA10 (FULTON MODEL T1602, BEFORE JUNE 2006)

ITEM PART NO. DESCRIPTION

1 10-18587 Handle Assembly
2 10-18588 Pinion shaft
3 10-18589 Ratchet kit

3A 10-27553 Ratchet spring

4 10-18592 Bushing

5 10-18496 Rope keeper kit
6 10-19141 Winch, complete

82



WINCH, SA13 (FULTON MODEL K1550)

ITEM PART NO. DESCRIPTION
1 10-18587 Handle Assembly
2 10-18588 Pinion shaft
3 10-18589 Ratchet kit
3A 10-27553 Ratchet spring
4 10-18592 Bushing
5 10-18496 Rope keeper kit
6 10-19141 Winch, complete

83



WINCH KIT, HYDRAULIC, SA10

ITEM PART NO. DESCRIPTION CROSS REF.
1 10-17402 NUT NYLOCK 3/8 UNC GR5 PLT 0601007
2 10-17706 MT,1/3 SPOOL HYD VLV 4504233
3 10-17675 SINGLE SPOOL HYDRAULIC VALVE
4 0707000A | WINCH ASSY, DUT 2503 (W/MTR BRKT)

5 10-27788 BOLT, 5/16 x 1-1/2 UNC GR5 PLD

6 10-19980 NUT NYLOCK 5/16 UNC GR5 PLT 9900520
7 10-19801 SPOUT CLAMP 4504117
8 10-19542 BOLT, 7/16 X 1 UNC GR5 PLD 4500068
9 10-19598 NUT NYLOCK 7/16 UNC GR5 PLT 9900643
10 10-28478 FTG,ELB,1/2MNPT X 1/2FNPSM 9900331
11 9900332 FTG,ELB,1/2MNPT X 1/2FNPSM W/ORF

12 10-18955 BOLT, 3/8 X 1 UNC GR5 PLD 9900699
13 9900998 FTG,STL,ELB,1/2MNPT X 3/8MJIC

14 10-28503 HOSE,HYD,3/8 X 158",6FJIC X 1/2MNPT (NOT SHOWN)

15 10-17711 HOSE,HYD,3/8 X 173",1/2M/MNPT (NOT SHOWN)

16 05-4504224 | COMPLETE WINCH KIT

17 10-27590 power swing valve handle set

84




WINCH KIT, HYDRAULIC, SA13

ITEM PART NO. DESCRIPTION CROSS REF.
1 10-17402 NUT NYLOCK 3/8 UNC GR5 PLT 0601007
2 10-17706 MT,1/3 SPOOL HYD VLV 4505073
3 10-17675 SINGLE SPOOL HYDRAULIC VALVE
4 0707000A | WINCH ASSY, DUT 2503 (W/MTR BRKT)

5 10-27788 BOLT, 5/16 x 1-1/2 UNC GR5 PLD

6 10-19980 NUT NYLOCK 5/16 UNC GR5 PLT 9900520
7 10-19801 SPOUT CLAMP 4505041
8 10-19542 BOLT, 7/16 X 1 UNC GR5 PLD 4500068
9 10-19598 NUT NYLOCK 7/16 UNC GR5 PLT 9900643
10 10-28478 FTG,ELB,1/2MNPT X 1/2FNPSM 9900331
11 9900332 FTG,ELB,1/2MNPT X 1/2FNPSM W/ORF

12 10-18955 BOLT, 3/8 X 1 UNC GR5 PLD 9900699
13 9900998 FTG,STL,ELB,1/2MNPT X 3/8MJIC

14 10-28503 HOSE,HYD,3/8 X 158",6FJIC X 1/2MNPT (NOT SHOWN)

15 10-17711 HOSE,HYD,3/8 X 173",1/2M/MNPT (NOT SHOWN)

16 05-4505050 | COMPLETE WINCH KIT

17 10-27590 power swing valve handle set

85




POWER SWING & WINCH KIT, HYDRAULIC, SA10




POWER SWING & WINCH KIT, HYDRAULIC, SA10

ITEM |PART NO. DESCRIPTION CROSS REF.
1 10-17702 AXLE WELDMENT 4505068
2 10-17701 CHAIN ADJUST AXLE WELD'T 4505069
3 10-17402 NUT NYLOCK 3/8 UNC GR5 PLT 0601007
4 10-17704 WHEEL WELD'T - SMALL SPROCKET 4505072
5 10-18097 1" RIM WASHER
6 10-19271 COTTERPIN, 1/8" x 1-1/2” 9900959
7 10-17703 WHEEL WELD'T - BIG SPROCKET 4505071
8 10-17694 #40-1R x 107P ROLL CHAIN W/ CON
9 10-17692 #40-1R x 59P ROLL CHAIN W/ CON
10 10-17683 HYDRAULIC MOTOR, 4.5 CU. IN. 4505075
11 10-17686 MOTOR MOUNT 4505077
12 10-19540 BOLT, 3/8" x 3/4" GR2 PLTD 9900530
13 10-17713 SPROCKET MOTOR WELD'T
14 10-17682 5/16" x 1-1/2" ROLL PIN
15 10-19604 WASHER LOCK 3/8 PLD 9900528
16 10-17690 JACK BRACKET 4504228
17 10-19801 HALF RING 4504117
18 10-17688 JACK
19 10-29303 STABILIZER ARM 4504231
20 10-19973 TUBE HALFBAND 4504229
21 10-17696 HOSE CLIP BRACKET 4504320
22 10-19231 BOLT, 1/2" x 1" GR5 PLTD 9900558
23 10-19542 7/16" - 14 x 1" GRS PLTD 4500068
24 10-17706 MT,1/3 SPOOL HYD VLV,13" TUBE 4504233
25 10-28505 VALVE, 3 SPOOL, NO HANDLES/FTGS 1600006-1
26 10-28210 CONTROL LEVER 1600007
27 10-28508 HYD FIT ORIFICE 1/16", 8MB-8FPX 9900909
28 10-28504 FTG,STL,ELB45,6MORBX6MJIC 0200326
29 9900012 FTG,STL,ELB,8MORBX1/2FNPSM
30 10-29390 HOSE,HYD,3/8 X 48",6FJIC X 1/2MNPT
31 10-17631 BOLT, 5/16 x 2-1/2 UNC GRS PLD 9900524
32 10-28503 HOSE,HYD,3/8 X 158",6FJIC X 1/2MNPT
33 10-17711 HOSE,HYD,3/8 X 173",1/2M/MNPT
34 0707000A WINCH ASSY, DUT 2503 (W/MTR BRKT)

35 10-18955 BOLT, 3/8 X 1 UNC GR5 PLD 9900699
36 10-19980 NUT NYLOCK 5/16 UNC GR5 PLT 9900520
37 10-28507 CLOSED CENTER PLUG (NOT SHOWN) 1600006-2

87



POWER SWING & WINCH KIT, HYDRAULIC, SA13




POWER SWING & WINCH KIT, HYDRAULIC, SA13

ITEM |PART NO. DESCRIPTION CROSS REF.
1 10-17702 AXLE WELDMENT 4505068
2 10-17701 CHAIN ADJUST AXLE WELD'T 4505069
3 10-17402 NUT NYLOCK 3/8 UNC GR5 PLT 0601007
4 10-17704 WHEEL WELD'T - SMALL SPROCKET 4505072
5 10-18097 1" RIM WASHER
6 10-19271 COTTERPIN, 1/8" x 1-1/2” 9900959
7 10-17703 WHEEL WELD'T - BIG SPROCKET 4505071
8 10-17694 #40-1R x 107P ROLL CHAIN W/ CON
9 10-17692 #40-1R x 59P ROLL CHAIN W/ CON
10 10-17683 HYDRAULIC MOTOR, 4.5 CU. IN. 4505075
11 10-17686 MOTOR MOUNT 4505077
12 10-19540 BOLT, 3/8" x 3/4" GR2 PLTD 9900530
13 10-17713 SPROCKET MOTOR WELD'T
14 10-17682 5/16" x 1-1/2" ROLL PIN
15 10-19604 WASHER LOCK 3/8 PLD 9900528
16 10-17691 JACK BRACKET 4505074
17 10-18987 HALF RING 4505041
18 10-17688 JACK
19 10-18915 STABILIZER ARM 4505080
20 10-17498 TUBE HALFBAND 4505076
21 10-17697 HOSE CLIP BRACKET 4505078
22 10-19231 BOLT, 1/2" x 1" GR5 PLTD 9900558
23 10-19542 7/16" - 14 x 1" GRS PLTD 4500068
24 10-17707 MT,1/3 SPOOL HYD VLV,13" TUBE 4505073
25 10-28505 VALVE, 3 SPOOL, NO HANDLES/FTGS 1600006-1
26 10-28210 CONTROL LEVER 1600007
27 10-28508 HYD FIT ORIFICE 1/16", 8MB-8FPX 9900909
28 10-28504 FTG,STL,ELB45,6MORBX6MJIC 0200326
29 9900012 FTG,STL,ELB,8MORBX1/2FNPSM
30 10-29390 HOSE,HYD,3/8 X 48",6FJIC X 1/2MNPT
31 10-17631 BOLT, 5/16 x 2-1/2 UNC GRS PLD 9900524
32 10-28503 HOSE,HYD,3/8 X 158",6FJIC X 1/2MNPT
33 10-17711 HOSE,HYD,3/8 X 173",1/2M/MNPT
34 0707000A WINCH ASSY, DUT 2503 (W/MTR BRKT)

35 10-18955 BOLT, 3/8 X 1 UNC GR5 PLD 9900699
36 10-19980 NUT NYLOCK 5/16 UNC GR5 PLT 9900520
37 10-28507 CLOSED CENTER PLUG (NOT SHOWN) 1600006-2

89



430NA3d a3iads



SPEED REDUCER

ITEM PART NO. DESCRIPTION
1 10-27710 Speed Reducer Gearbox, MK130Plus
2 10-27711 Saddle Extension Bracket
3 10-27713 PTO Shield, MK130Plus
4 10-27714 PTO Shield Bracket
5 10-27721 Top Plug Shaft, 1-1/4"
6 10-27722 Bottom Plug Shaft, 1-3/4"
7 10-28292 Shim Plate
8 10-17401 Flat washer, 1/2"
9 10-18155 Cotter Pin, 3/16" x 1-1/4"
10 10-19538 Bolt, 5/16" x 3/4"
11 10-19595 Flange Nut, 5/16"
12 10-19599 Locknut, 1/2"
13 10-27719 Bolt, 1/2" x 7"
14 10-28603 Breather Tube
15 10-27712 Small Spacer, Tow Bar
16 10-28526 Oil Seal (80x60x8)
17 10-28527 Oil Seal (95x75x10)
18 10-28305 Replacement Spine Shaft
19 10-20353 Vented Plug (Not Shown)
20 10-17066 3/8" X 1-3/4" Sq. Key (Not Shown)

91




Z6

20

21
29
10
23
25
12
22 34
18 26
31
27 32 31
28 “65 19 17 30
9
13 2 7 16
8 15
26 24
27
29 14
20 28
2A

Before 2011, bolt part number and description was 17632 - BOLT, 5/8" - 11 X 5-1/2", GRADE 5.

OTVS ‘AAIYA FJ1ONV LHOIY



RIGHT ANGLE DRIVE, SA10

ITEM PART NO. DESCRIPTION
1 10-19585 Gearbox
2 10-17594 Gearbox mount weldment
2A 10-29315 Jack Mount
3 10-17597 Adjust plate
4 10-17636 Coupling spkt, 1-1/4" w/bolt
5 10-19802 Coupling spkt, 1-1/4" w/keyway
6 10-19559 Chain #60 x 12 c¢/w con. link
7 10-17637 Flex connector
8 10-17596 Gearbox assembly as shipped
9 10-29137 Leg
10 10-17598 PTO shield attach plate
11 10-17232 PTO shield assembly
12 10-19804 PTO transport saddle
13 10-19801 Half band
16 10-19648 Saddle mount pin
17 10-19648 Leg mount pin
18 10-18074 Mount pin (leg storage on winch mount)
19 10-19225 Set-screw 5/16" - 18 x 3/8"
20 10-19549 Bolt, 1/2" - 13 x 1", grade 5 black
21 10-19540 Bolt, 3/8" - 16 x 3/4", grade 5
22 10-17635 Bolt, 3/8" - 16 x 2-3/4", grade 8
23 10-19542 Bolt, 7/16" - 14 x 1", grade 5
24 10-19982 Bolt, 7/16” X 4” Grade 5
24 10-29316 Bolt, 7/16” X 4-1/2” Grade 5
25 10-19596 Washer-locknut, 3/8" - 16
26 10-19598 Locknut, 7/16" - 14
28 10-19864 Hexnut, 5/8" - 11
29 10-19605 Lockwasher, 1/2"
30 10-17610 PTO driveline, 60"
31 10-19463 Hairpin
32 10-19606 Square key, 1/4" x 1-1/2"
33 10-19607 Square key, 1/4" x 3"
34 10-17402 3/8" NC NYLON LOCKNUT PLTD

93



v6

20

21
29
10
23
25
12
22 34
18 26
31
27 32 31
28 “65 19 17 30
9
13 2 7 16
8 15
26 24
27
29 14
20 28
2A

Before 2011, bolt part number and description was 17632 - BOLT, 5/8" - 11 X 5-1/2", GRADE 5.

€TVS ‘AAIYA I1ONV LHOIY



RIGHT ANGLE DRIVE, SA13

ITEM PART NO. DESCRIPTION

1 10-17250 Gearbox
p 10-17601 Gearbox mount weldment
2A 10-29304 Jack Mount

10-17604 Adjust plate

10-17608 Coupling spkt, 1-3/4" w/keyway

10-17608 Coupling spkt, 1-3/4" w/keyway

10-17641 Flex connector

10-17603 Gearbox assembly as shipped

3
4
5
6 10-17254 Chain #60X16 DS c/w con. link
7
8
9

10-29136 Leg

10 10-17605 PTO shield attach plate
11 10-17258 PTO shield assembly
12 10-17259 PTO transport saddle
13 10-18987 Half band

14 10-29842 Jack mount extension

14A 10-29232 Jack mount extension (Before Jan 2012)

14B 10-17606 Jack mount extension (Before July 2007)

15 10-17607 Jack mount extension bolt

16 10-19648 Saddle mount pin

17 10-17181 Leg mount pin

18 10-18074 Mount pin (leg storage on winch mount)
19 10-19225 Set-screw 5/16" - 18 x 3/8"

20 10-17261 Bolt, 5/8" - 11 x 1-1/4", grade 5 blk
21 10-19540 Bolt, 3/8" - 16 x 3/4", grade 5

23 10-18698 Bolt, 7/16" - 14 x 1-1/4", grade 5
24 10-19591 Bolt, 5/8" x 6-1/2", grade 8

25 10-19596 Washer-locknut, 3/8" - 16

26 10-19598 Locknut, 7/16" - 14

27 10-19600 Locknut, 5/8" - 11

28 10-19864 Hexnut, 5/8" - 11

29 10-17262 Lockwasher, 5/8"

30 10-17260 PTO driveline, 72"

31 10-19463 Hairpin

32 10-17066 Square key, 3/8" x 1-3/4"

33 10-18541 Square key, 3/8" x 3-1/2

95



SA POWERSWING, SA10

21
31
35

12

42

23
39 24

24
24 25
39
38
11
33 31
10

29

22
31

35

20

13

96

31

13

32

35

31

36
19
27
34
34
3

26
17 43
2

15
16

37
30
30

27
41
7

14
28

40 15

28

31



SA POWERSWING, SA10

ITEM PART NO. DESCRIPTION Qry.
1 10-17674 Axle assembly, as shipped 1
2 10-17702 Main channel 1
3 10-17701 Chain adjust axle weldment 1
4 10-17688 Jack 1
5 10-17703 Wheel c/w tire - Big sprocket 1
6 10-17704 Wheel c/w tire -Small sprocket 1
7 10-17708 Tire (only) 2
8 10-17690 Jack bracket 1
9 10-19801 Tube halfband 2
10 10-19973 Frame mounting bracket 1
11 10-17706 Hydraulic valve bracket 1
12 10-17696 Hose clip bracket 1
13 10-29303 Stabilizer arm Tube 2
14 10-17692 Chain, #40 x 59P w/ connector 1
15 10-17693 Roller chain connector only 1
16 10-17694 Chain, #40 x 107P w/ connector 1
17 10-17713 Motor sprocket 1
18 10-17686 Motor mount plate 1
19 10-17683 Hydraulic motor, 4.5 cu. inch 1
20 10-17710 Hydraulic hose, 38" 2
21 10-17711 Hydraulic hose, 173" 2
22 10-17676 Valve assembly, as shipped 1
23 10-17675 Hydraulic control valve 1
24 10-17699 1/2" Brass elbow 3
25 10-17700 1/2" Brass elbow w/ orifice plug 1
26 10-17682 Roll pin, 5/16" x 1-1/2" 1
27 10-18155 Cotter pin, 3/16" x 1-1/4" 2
28 10-18097 Rim washer, 1" I.D. 2
29 10-17712 Bolt, 5/16" - 18 x 1-3/4", grade 2 3
30 10-19540 Bolt, 3/8" - 16 x 3/4", grade 2 4
31 10-19542 Bolt, 7/16" - 14 x 1", grade 5 12
32 10-19549 Bolt, 1/2" - 13 x 1", grade 5 1
33 10-19595 Washer locknut, 5/16" - 18 3
34 10-19596 Washer locknut, 3/8" - 16 6
35 10-19598 Locknut, 7/16" - 14 12
36 10-19599 Locknut, 1/2" - 13 1
37 10-19604 Lockwasher, 3/8" 4
38 10-17638 3/8" NPT Diverter Plug 1
39 10-27411 3/4" NPT Reducer bushing 2
40 10-27558 Sprocket guard 1
41 10-27559 Chain guard 1
42 10-27590 Valve handle only 1

97




SA POWERSWING, SA13

21
31
35

12

42

23
39 24

24
24 25
39
38
11
33 31
10

29

22
31

35

20

13

98

31

13

32

35

31

36
19
27
34
34
3

26
17 43
2

15
16

37
30
30

27
41
7

14
28

40 15

28

31



SA POWERSWING, SA13

ITEM PART NO. DESCRIPTION Qry.
1 10-17674 Axle assembly, as shipped 1
2 10-17702 Main channel 1
3 10-17701 Chain adjust axle weldment 1
4 10-17688 Jack 1
5 10-17703 Wheel c/w tire - Big sprocket 1
6 10-17704 Wheel c/w tire -Small sprocket 1
7 10-17708 Tire (only) 2
8 10-17691 Jack bracket 1
9 10-18987 Tube halfband 2
10 10-17498 Frame mounting bracket 1
11 10-17707 Hydraulic valve bracket 1
12 10-17697 Hose clip bracket 1
13 10-29303 Stabilizer arm Tube 2
14 10-17692 Chain, #40 x 59P w/ connector 1
15 10-17693 Roller chain connector only 1
16 10-17694 Chain, #40 x 107P w/ connector 1
17 10-17713 Motor sprocket 1
18 10-17686 Motor mount plate 1
19 10-17683 Hydraulic motor, 4.5 cu. inch 1
20 10-17710 Hydraulic hose, 38" 2
21 10-17711 Hydraulic hose, 173" 2
22 10-17676 Valve assembly, as shipped 1
23 10-17675 Hydraulic control valve 1
24 10-17699 1/2" Brass elbow 3
25 10-17700 1/2" Brass elbow w/ orifice plug 1
26 10-17682 Roll pin, 5/16" x 1-1/2" 1
27 10-18155 Cotter pin, 3/16" x 1-1/4" 2
28 10-18097 Rim washer, 1" I.D. 2
29 10-17712 Bolt, 5/16" - 18 x 1-3/4", grade 2 3
30 10-19540 Bolt, 3/8" - 16 x 3/4", grade 2 4
31 10-19542 Bolt, 7/16" - 14 x 1", grade 5 12
32 10-19549 Bolt, 1/2" - 13 x 1", grade 5 1
33 10-19595 Washer locknut, 5/16" - 18 3
34 10-19596 Washer locknut, 3/8" - 16 6
35 10-19598 Locknut, 7/16" - 14 12
36 10-19599 Locknut, 1/2" - 13 1
37 10-19604 Lockwasher, 3/8" 4
38 10-17638 3/8" NPT Diverter Plug 1
39 10-27411 3/4" NPT Reducer bushing 2
40 10-27558 Sprocket guard 1
41 10-27559 Chain guard 1
42 10-27590 Valve handle only 1

99




A269WH ELECTRIC POWER SWING-10"




A269WH ELECTRIC POWER SWING-10"

ITEM PART NO. DESCRIPTION

1 10-19801 W130 HALF CLAMP

2 10-17697 HOSE CLIP BRACKET

3 10-20154 ASSY, 13" P/S TOP CLAMP RECEIVER

4 10-20177 13" TOP CLAMP W.A RC POWERSWING
5 10-20168 WIRE HARNESS - CONTACTOR TO MOTOR
6 10-22582 WIRE ASSY CONTACTOR/QUICK CONNECT
7 10-20134 92102TX TRANSMITTER

8 10-20178 COVER, PS RECEIVER ARMOR - POWERSWING
9 10-19274 #14 X 5/8" SHEET METAL SCREW

10 10-20135 RECEIVER, REMOTE CONTROL-LOADAR
11 10-20524 ANTENNA

12 10-20136 CONTACTOR, 80 AMP

13 10-20268 5/8 X 1/2 INSULATED CLAMP

14 10-18698 7/16" X 1-1/4" BOLT GR 8

15 10-19598 7/16" NYLON LOCKNUT GR 2

16 10-20174 PLATE, PARALLEL BAR - POWERSWING
17 10-19600 5/8" NYLON LOCKNUT

18 10-20138 12V. DC MOTOR

19 10-20173 AXLE ASSY, POWER SWING

20 10-17757 3/8" X 1-3/4" COTTER PIN

21 10-20179 JACK, POWERSWING

22A 10-19134 #50 CONNECTOR LINK (NOT SHOWN)
22 10-20515 #50 ROLLER CHAIN

23 10-20210 SPROCKET IDLER

24 10-20163 5/8" X 6" BOLT GR5

25 10-20164 5/8" X 7-1/2" BOLT GR8

26 10-17651 1-1/4" RIM WASHER PLTD

27 10-20180 GUARD, POWERSWING

28 10-20166 ASSY HUB, W/ BUSHING

29 10-20137 16 X 6.5 5 BOLT WHEEL ASSM

30 10-20565 1/2" X 1" WHEEL BOLT (BLACK)

36 10-20445 1/4" X 1" BOLT GR8

37 9900783 1/4" LOCKWASHER PLTD

38 10-20892 PIVOT - POWERSWING

39 10-19590 5/8" X 1-1/2" BOLT GR 8

40 10-27588 5/8" SERRATED FLANGE NUT

42 10-20291 13" BOTTOM CLAMP - POWER SWING
43 10-19966 5/8" FLAT WASHER PLTD

44 10-29894 50C15 X 5/8" IDLER SPROCKET

46 10-20269 ELECTRIC PS AXLE AS SHIPPED

47 10-20895 POWERSWING ADJUST PIN

48 10-19463 HAIRPIN, 7/16" X 3/4", 1/8" DIA.

49 10-19542 7/16" X 1" BOLT GR5

50 10-20169 WIRE ASSY BATTERY TO QUICK CONNECT
51 10-19540 3/8" X 3/4" NC BOLT GR5 PLTD

52 10-17392 3/8" FLAT WASHER PLTD

101



A270WH HYDRAULIC POWER SWING-10”

102



A270WH HYDRAULIC POWER SWING-10"

ITEM PART NO. DESCRIPTION
1 10-17710 3/8" X 38" HYDRAULIC HOSE
2 10-17711 3/8" X 173" HYDRAULIC HOSE
3 10-20137 16 X 6.5 5 BOLT WHEEL ASSM
4 10-18698 7/16" X 1-1/4" BOLT GR 8
5 10-20565 1/2" X 1" WHEEL BOLT (BLACK)
6 10-19598 7/16" NYLON LOCKNUT GR 2
7 10-20270 HYD PS AXLE AS SHIPPED
8 10-20166 ASSY HUB, W/ BUSHING
9 10-22006 HYDRAULIC VALVE W/ FITTINGS
10 10-20180 GUARD, POWERSWING
11 10-20179 JACK, POWERSWING
12 10-27235 10" HITCH RING
13 10-19801 W100 HALF CLAMP
13A 10-17696 MK100 PS HOSE CLIP HALF CLAMP
14 10-20174 PLATE, PARALLEL BAR - POWERSWING
15 10-17675 HYDRAULIC VALVE ONLY
16 10-17699 X115 1/2" STREET ELBOW
17 10-17706 10" POWER SWING VALVE BRACKET
18 10-20173 AXLE ASSY, POWER SWING
19 10-20892 PIVOT - POWERSWING
20 10-20272 HYD SPOOL LIMITER
21 10-27588 5/8" SERRATED FLANGE NUT
22 10-20291 10" BOTTOM CLAMP - POWERSWING
23 10-19590 5/8" X 1-1/2" BOLT GR 8
24 10-19542 7/16" X 1" NC BOLT GRS PLTD
25 10-17651 1-1/4" RIM WASHER
26 10-17757 3/16" X 1-3/4" COTTER PIN
27 10-18096 5/8" RIM WASHER
28 10-19600 5/8" NC LOCKNUT
29 10-29894 50C15 X 5/8" IDLER SPROCKET
30 10-20246 HYDRAULIC MOTOR
31 10-20515 #50 ROLLER CHAIN
31A 10-19134 #50 CONNECTOR LINK (NOT SHOWN)
32 10-20163 BOLT, 5/8 X6" GR 5
33 10-20164 BOLT, 5/8 X 7-1/2" GR 8
34 10-17712 5/16" X 1-3/4" BOLT GR5
35 10-19980 5/16" NYLON LOCKNUT
36 10-19540 3/8" X 3/4" BOLT GR5
37 10-17392 3/8" FLAT WASHER
38 10-18955 3/8" X 1" BOLT GR5
39 10-17392 3/8" FLAT WASHER
40 10-20180 GUARD, CURVED P/S
41 10-19274 #14 X 5/8" SHEET METAL SCREW
42 10-20211 50B12 X 1 SPROCKET
44 10-20895 PS ADJUST PIN
45 10-19463 HAIRPIN 7/16" X 3/4", 1/8" DIA.
46 10-27411 REDUCER BUSHING
47 10-27590 POWERSWING VALVE HANDLE KIT

103




AGI= WHEATHEART

Rosenort, Manitoba, ROG 1WO0 Canada

Phone: (866) 467-7207 (Canada & USA) or (204) 746—2396
Fax: (866) 768-4852

website: www.wheatheart.com
email: sales@wheatheart.com

© Ag Growth International Inc. 2019
Printed in Canada



